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Ilepexaax ykpaiHCBKOIO MOBOK, ABTEHTHYHICTH o PeecTpaniiiHoro nocBixyeHHst
SIKOr0 MiATBEpPA’KEHAa YNOBHOBAXKEHOK 0¢00010 Ne Bil p.
3asBHuka (SIBopchka T.FO.), indopmauii mnpo

3aCTOCYBAHHS JiIKapCHKOro 3acoly

JIncrok - Braaanm: Indopmanisi 1iist KopueryBaya

AJIBEMT 250 OJI mOpoIIOK i pO3UMHHMK 7S PO3YMHY A7 iH’ €Kit
AJIBEMT 500 OJ] mopomoK i po3unHHMK A pO3YMHY IS iH’ €Kit
AJIBEUMT 1000 OJT nopomox i PO3UMHHMK JUI PO3UMHY IS iH €Kil
AJIBEUT 1500 OJI mOpomIOK i po3YMHHMK T PO3UMHY IS iH’ €KL
AJIBEMT 2000 O] MOPOIIOK 1 PO3YMHHUK [UISl PO3YUHY [UIs iH €Ki
AJIBEWT 3000 OJ] mopomoK i po3YMHHHK 1118 PO3UMHY 714 iH’ €Kil

OxkTokor anbda (pekomOiHaHTHHI moackkuit pakrop VIII sropranHs)

IIpounTaiiTe yBaskHO BCi NMYHKTH HbOr0 BKJAJUINY, Mepull HiXK PO3MOYAaTH 3aCTOCOBYBATH
npenapar, Tak sik TYyT MiCTHTbcsl BaxJ/JuBa iHgpopManis ais Bac.
- 30epiraiiTe 1eH TUCTOK-BKIaAUIL. MOXKIMBO, BaM JIOBEIETHCS MPOYUTATH 11 LIe pas.
- Sxmo y Bac € sxi-HeOyap 10JaTKOBI NMTaHHs, 3BEPHITHCS 10 CBOTO Jikaps abo dapmaieBTa
abo mMezcecTpH.
- llei mpenapat Oyn0 npu3HaueHO TiNbKMU A71s Bac. He pamaiite ioro inmmM. Ile Moxe
HALIKOJUTH 1M, HaBiTh AKLIO O3HAKU XBOPOOHU Taki Xk, K y Bac.
- Sxkmo BU BUABUIM Oyab-aKi NoOiuHi edekTH oOroBopiTh I1X 3 BalIUM JiKapeM abo
dapmaneBToM abo MezacecTporo. Brmovaroun Oynab-sKi MOXJIMBI noGivHI edekTH, mo He
nepepaxoBaHi B JaHoMy iHpopmauiiHomy aucTky. Jlusuce ITyHkT 4.

IITo B nbomy BrJIaIHII

1. II{o Take AJIBEMT i aa woro Bin 3aCTOCOBYETBCS

2. 1llo moTpi6HO 3HaTH, mepu Hix 3acTocoByBatH AJIBEMT
3. sk 3acrocoByBat AJIBEUT

4. MosxnuBi no6iyHi epeKkTu

5. SIx 36epiratu AJIBEWUT

6. BmicT ynmakoBk# Ta iHIoi indopmartii

o Take AJIBEMT i 151 woro BiH 3acTOCOBYETBCS

AJIBEWT Mictuth Aif0uy pedoBHHY OKTOKOT anb(a, peKOMOIHAHTHHH IH0ACHKHii ¢daktop VIII
3ropTaHHs, OTPUMaHMH 3a J0NOMOroro TexHoorii pekom6inanTHoi JIHK. ®akrop VIII HeoOXigHumii
IUIsl YTBOPEHHsI 3TYCTKIB KPOBI i 3yTUHKH KPOBOTEYi.

V mnauieHTiB 3 remodinmiero A (BpomkeHuM jaedimurtom daxropa VIII) Bin BigcyTHil ab6o He
(G YHKLIOHYE HaJIeKHUM YUHOM.

AJTBEWUT 3actocoByroTh Asis NiKyBaHHA i MONMepeKEHHS KPOBOTEY Yy Mali€HTIB ycix rpym 3
remo(iniero A (crnazkoBe NOPYLIEHHS 3rOpPTaHHs KPORBi, BUKJIMKaHe BiacyTHicTio daktopa VIII).

AJIBEWT BurotonsioTs 6e3 noaasanHs OiKa JIXOAMHH i 61/1Ka TBAPUHHOTO MIOXO/UKEHHS, B YChOMY
BUPOOHMYOMY TPOIIEC.

2. Illo noTpi6Ho 3HaTH, Nepi Hik 3acTocoByBaTH AJIBEMT
He 3acTocosyiite ATBEHT
- JSlxmo y Bac anepris Ha OKTOKOr anb(da, abo 10 OyAb-SKOro KOMIIOHEHTY npe )
NepepaxoBaHuX B po3iii 6).
- JSxwo y Bac anepris Ha 10 Oijka MuLIel abo XOM'SIKiB.
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SIKIO BM HE 3HA€Te TIPO LI, 3BEPHITBCA A0 CBOTO JIiKaps.

IonepemkeHHs i 3an00iKHI 32aX01H

[IpoxoHcynbTyliTecs 3 Baium niKapeM Tepll HiX 3aCTOCOBYBaTH AJIIBEUT. Bu noBuHHi
TIOBiZIOMMTH CBOTO JTiKaps, Ko By monepenko TiKyBanucs npenaparamu daxropa VIII, ocobiauso
a0 By po3pobumm iHriGiToOpH, TaK K TaM MOXe OyTH G111 BUCOKUI PU3HUK, 11O 1€ TTOBTOPUTHCA
me pas. IHribitopu GIOKYIOTh aHTUTiNA MPOTH daxropa VIII, ne npussomuth OO 3HMKCHHA
e(heKTUBHOCTI AJIBEWT i 3ano6irae KOHTPOMOBAHHIO KpOBOTeUi. PO3BHTOK iHriGiTOpIB € BIIOMUM
yCKJIaJHeHHsAM Tpy JikyBaHHI remodinii A. Skmo kpoBoTeda HE KOHTPOJIOETHCA 3 AJIBEMT,
oJ[pa3y MOBiJIOMTE CBOTO JIIKApsI.

IcHye pizKicHa MOMJIMBICTH TOTO, IO BH MOXKETE BiadyBaTH aHa(iNaKTUYHY PEaKuilo (Baxka,
panToBa ajepriyHa peaxiis) Ha AJIBEMT. Bu noeunHi OyTH NOBiOMJIEHi MpO paHHi O3HAKM
alepriuHMX peakiliii Taki K BMCHII, KPONHB'SHKA, MOsBa nyxupis, cBepOiX, HaOpAK ryd i sA3uKa,
TPYJHONII AMXaHHS, XPUIH, BAXKKICTh Y TPYSX, 3arajibHe BiUYTTS HE3Ty’KaHH:, 1 3aaMOPOYCHHS.
[li cMMNITOMH MOXKYTh OyTH paHHIM MOMEpeKEHHAM aHa(iTaKTUIHOrO IIOKY, MPOSIBU SIKOTO
MO3KYTb TIPOSIBIISTHCH BKJIIOUATH pi3Ke 3aaMOpOYEHHs, BTPaTy CBiZIOMOCTI, 1 YTpyAHEHE qUXaHHS.

KO BMHMKHE SKHHA-HeGYIb 3 UMX CHMITOMIB, iH(Y3il0 MOBMHHO HeraiHo 3ymMHUTH. Baxki
CUMITOMH, BKTIOYAIOYH YTPYIHEHHs [MXaHHA 1 HENpUTOMHICTh, BHMAraioTh HeraiHoro
TEPMIHOBOI'O JIKYBaHHS.

Pozeumox @axmopa VIII inzibimopis y nayicnmie

Sxmo pisenb daxropa VIII Bamoi niaasmMu He 10Csrae O4iKyBaHOTO piBHS, a00 AKIIO KPOBOTEYA HE
aJleKBaTHO KOHTPONILOBaHa, MNpH 30iblIEeHHI HACTYMHOI J03H, CIIil 3amiZio3pUTH TPHCYTHICTH
inri6itopie dakropa VIII. HasBricTs inriGitopis dpakropa VIII Gye nepeBipSTHCs BalMM JIiKapeMm.
Slkuio y Bac posBuHyaucs iHriditopu daxropa VIII, MoxmmBo, Oyne norpibHa OinblIa KibKICTh
AJIBEWT 1m06 KOHTpOJIIOBAaTH KpoBOTedy. SIKIIO 1 1032 HE KOHTPOIIOE Ballle KPOBOTEHY, Jikap
MO’Ke PO3IJIHYTH MUTAHHA PO BUKOPUCTAHHs iHWIOrO mpenapaty. He 30iIbIIYHTE CyMapHy J03Y
AJIBEMT, mo6 KOHTpOOBaTH KpoBOTEdy Oe3 KOHCYJIbTALl 3 JIIKapeM.

JiTH i miaTiTKH
TepepaxoBaHi [oNepe/uKeH s i 3an00KHI 3aX0U /10 3aCTOCYBaHHs JUIA I0pOC/IHX i mite#t (Bix 0 oo
18 pokiB).

Inwi Jdikapebki 3acoon i AIBEHUT
TToBizoMTe CBOrO JiKaps, SKIIO BU NPUAMAETE, OCTAHHIM 4acoM NpuiMany abo MOKeTe NpuiMaTi
Oy1b-sKi iHILI JIIKH.

BaritHicTh i roqyBaHHs rpyaao
Skmo Bu BaritTHa aGo X ToJAyeTe TPYAMIO, AyMaeTe, IO BarirHa abo IaHyeTe 3aBariTHITH,
sanuTaiiTe y Bamoro Jikaps npo 3acTepeskeHHs Nepul HiXX 3aCTOCOBYBATH Npenapar.

BnJMB HA 31aTHICTH KepYBaTH aBTO a00 iHIIMMH MeXaHi3MaMH
AJIBEUT wHe BrsiMBae Ha 3]aTHICTb KepyBaTHu aBTOMOOLIEM a00 Oyab-IKUMM IHIIMMH BaKKHUMH
MeXaHi3MaMH.

AJIBEMIT micTuth HaTpiii
Ipenapar mictuth 0.45 MMonb Hatpito (10 mMr) B oaHOMY ¢nakoni. Jlo yBarv maui€HTIB 110
3HAXOIATHCSA Ha KOHTPOJIbOBaHIM Ji€Ti HATPIIO.

3. Sk 3acrocoByBaTH AJIIBEUT
Bama Tepamis NOBMHHa OyTH CIIPSMOBaHa JiiKapem 3 JOCBiIOM B JOTJIsA A1
remoginicro A.




311

Bam nikap po3paxye Baury no3y AJIBEUT (y Mixxnapoanux oguHMLEX a60 MO) inauBiayansHO 10
Bamoro CTaHy Ta MacH Tijia, a TAKOX BUKOPHUCTAHHA s MPOINaKTHKK M JIKyBaHHs KPOBOTEM.
YacroTa BBeleHHs Oyjie 3a/ie)KaTH BijJ TOT0, HACKLIbKH AJIBEUT edextupnuii y Bamomy Bumaxy.
SIx mpaBuIIO 3aMicHa Tepariis 3 AJIBEUT ue noBrotpusaie JTiKyBaHHS.

3apk¥ TpHiiMaiiTe MperapaT TOYHO TaK, K Mpomucas jikap. OGroBopits ue 31 CBOIM JliKapeM,
K10 BU He BIIEBHEHI.

Jo3yBaHHs 15 npocbmaKTnKn KpoBOTEY

3puuaiina 103a Oyae Bin 20 10 40 MO oktokor anbha Ha Kiorpam Macu Tina, IO BBOAMTECS 3
inTeppanom Bix 2 10 3 aHiB. IIpoTe, B esAKMX BUNAIKaX, OCOOIMBO Y MOJIOIMX Nali€HTIB, MOXKYTh
6yTi HeoOXimHi 61kl KOPOTKI IPOMIXKKH Yacy abo Gilbll BUCOKI J03H.

Jlo3yBaHHsl /151 TIKYBaHHSI KPOBOTEY
J103a OKTOKOT alb(ha po3paxoByeThCs BiAMOBIAHO 10 MacH Tina i piBus Paktopa VIIL
Koediuient pisnis ®axtopa VIII 6yae 3anexkaTu Bill TAKKOCTI i JoKaizawil KpOBOTeHI.

| losa OJI=maca Tina (kr) x 6axanuit dakrop VIII ninumenns (% Bia HopMasibHOrO) X 0.5 l

V HaBejeHiil HHKue TaGIHILI cXxeMa piBHIB MiHiManbHOTO piBHA dakTopa VIII B kpoBi. ¥V BUNAIKY 3
nepesiueHMMH BUNAAKaMy remoparii, aktueHicTs ¢paktopy VIII He mOBMHHA OMYCKAaTHCS HMXKYE
3aaHoro piBHA (y % BiJl HOPMAJIBHOTO) MPOTATOM BiIOBIHOTO TIEPIOAY.

Ipy meBHMX OGCTaBMHAX, OiblIa KiTbKICTh, HDK po3paxoBaHa MOKe 3HaZOOMTHCA, 0CcO0JIMBO Y
BHMIAJKaX iHriGiTopa Npu HU3KOMY THTPI.

Sxmo y Bac € BiggayTTs, 1110 edexrt AJIBEUT HemocraTHiH, 3BepHiThCs 10 Bamoro nikaps.

Bam stikap Gyjie BMKOHYBaTH BiAIOBiaHi nabopaTopHi TecTd, OO MEPEeKOHATHCH, WO y BaC €
anexsatuii paktop VIII Ha neHux piBHsX. Lle 0cOBMMBO Baj#UIMBO, AKIIO y Bac Oyiu cepiozHi
omeparii.

3acTocyBanus y airei i migaiTkis (Bix 0 1o 18 pokis)

PekoMeHpalii 1010 J03yBaHHs I JIKYBaHHS KpoBoTeH, HaBeJleH] BHIIE, OJHAKOBI /Ui AiTeH i
nopociux. Jns npodinakTukk KpoBoTey B AiTei y Bili g0 6 pokis, no3u 20 10 50 MO Ha kinorpam
MacH Tina 3 iHTepBajioM Bix 3 nm0 4 pasiB Ha TWKIEHb. BBeaeHHs AJIBEWUT vy nireit
(BHYTpIIIHHOBEHHO) He BiAPI3HAETBCS BiJ BBEJEHHS 1A MiAniTKiB. LleHTpanbHuil BeHO3HMH
npuctpiii (CVAD) MoKe CcTaTH HEOOXiJHMM, OO NPOBOAMTH HacTi iHdy3ii daxtopa VIII
npernapary.

Cuooci6 i mJIsiXu BBeIeHHs

AJIBEMT 3a3Buuaii BEOAATH Y BEHY (BHyTpuquoseHHo) Bamum mxapeM ab0o MececTpolo.

B a60 XToch iHmmii Takox Moxke BBoauTH AJIBEWT in’exuiitHo, ane TifbKK Mic/s MPOXOIKEHHS
HaJIEKHOT MiAr0TOBKHU. JleTalbHy IHCTPYKIIiIO A7 CaMOCTifiHOro BBEA€HHA Bu MOXKeTe oTpuMatu y
KiHIIi 1aHOTO JTUCTKa-BKJIaJAUIIA.

SIK1I0 BH 32CTOCOBYETE A,ZIBEI71T OisIbIe, HK MOTPiIOHO

3apxau npuiimaiire AJIBEUT BianoBimuo 10 Toro, sk NpU3HAYHB aikap. SIKIo BUHUKIM Oy/Ib-sKi
CYMHIBH, 3BepHIThCsI 10 Jtikaps. Skuo Bu BBeu Ginblue AJIBEMT Hixk peKoMeH/10BaHO, TIOBi10MTe
CBOTO JIiKaps K HaWIUBUALIE.

SIxmo Bu 3a6y.m npuiinsta AJIBEUT
He npuiimaiiTe no/IBiiHy 103y, 06 KOMIEHCYBaTH IIPOIYIICHY iHAMBIAYyalbHY 103Y.

[TPOZIOBXKITS 3 HACTYIHOIO HEPrOBOTO 3aCTOCYBAHHS i MPONOBKYHTE B peryIipHu
PEKOMEH/IOBAHHX Baiuum nikapeM. 5

SIkmo BM NPHIHMHHTE 32CTOCOBYBATH AJIBENT
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He npurnmnsiite 3actocysanns AJIBEMT Ge3 xoncynbraii 3 Bamum sikapem. fkimo y Bac € Oynp-
AKi J0IaTKOBI TMTAHHS, IO CTOCYIOTbCS 3aCTOCYBAaHHs JaHOTO Npenapary, 3BEpPHITBCS 10 CBOTO
niKaps.

4. MoxauBa no6iuni peakuii
Slk i Bci mpemapaTH, MOKYTh BHKJIMKATH NOGIYHI peakuii, Xo4a He y BCIX.

V pasi BAHUKHEHHs BaXKKHX alepridHux (aHa(bmaKTman) peaxuiH, NPUIHHHTH iH'exwii HEeranHo.
Bu noBMHHI HeraiiHo 3BepHyTHCA 10 Baworo nikaps, skino Bu maete 6y sxi nepepaxopani paHimie
asleprivfi peaxiiii:

—  BHCHII, KPOIIMB’ SHKa, yXUPIIi, FeHepai3opaHuii CBepOIK,

— Ha0Opsk ry0 i s3uKa,

—  yTpyAHEHe IUXaHHs, XPHUITH, BAXKICTb Y TPY/sX,

— 3arajibHe BiAUyTTs HE31Y KaHHs,

— 3amaMOpOYeHHs 1 BTpaTa CBiJIOMOCTI.

Cepiio3Hi CUMIITOMH BKIIOYAKOUM YTpYJHEHE JMXaHHs i (Maiike) BTpata CBiJIOMOCTI, BUMAraroTh
HEraifHOro eKCTPEHOrO JIKYBaHHA.

Pinko BiAMivanauch HECTIPUAT/IMBI BUMAAKH, TiNepuyTIMBOCTI, BKIKOYAIOUH!

[eHepaltizoBaHy Ta 3BMYaiiHy KPOIMB'SHKY (BHCHIT Ha IIKipi 3 CHIBHHM CBEpOIiHHAM i Xpuy,
SHUIKEHMH KpOB'SHMH THCK (TiMOTOHis); BTpaTa CBiIOMOCTI, IIBMJIKE CEpUEOUTTS, BAXKI peaKLil
rifepuyTIMBOCTI, O MOXKYTh MPU3BECTH A0 TPYJAHOWIIB MpH KOBTaHHI i/abo AMXaHHI, YepBOHE
onyxuie 061m494s Ta/abo pyku (aHadinakcis).

3arasabni no6iuni epexrn (MoxyTh BHHHKHYTH B 1 3 10 11rozeii)

Iari6itopu ®@akropa VIII, ronoBHuii 6ib, TMXOMaHKa.

Piaxicui no6iuni epextn (MoKyTh BUHHKHYTH B 1 3 100 Jsirozeit)

3anmaMOpOUEHHsl, TPUII, BTpaTa CBiZAOMOCTI, HE HOPMaJbHE CEpLEOHTTS, YepBOHI CBEpOIISYl IIMIIKH
Ha IIKipi, JMckoMOpT y TpyaHiii kiitwi, cuHenmp y Micui iH’exuii, cBepOiK, NiABHILEHE
[OTOBH/IICHHS], HE3BMYHMI NPUCMAK y poTi, Gib y ropii, MirpeHb, IOripIeHHs nam’sTi, 03HOO,
niapes, HyJ0Ta, O6TIOBaHHS, 3auMIlKa, iH(eKuil miMparnunux cyauH, G7iicTs WKipH, 3amaneHHA
Oueif, BUCHII, IiZBUIIEHA MITIMBICTh i HAOPAKH HIr, 3HUKEHHs BiIICOTKY YEpPBOHHMX KITHH KpOBI,
36iIbIICHHS YePBOHUX KIITHH KPOBI, G116 Y BEpXHiil UaCTHHI )K1BOTa a00 Y HMKHIH YaCTHHI IpyAHOT
KJTITKH.

106 s3ani 3 XipypeiyHUMU 6MPYYAHHAMU

Karerep-acomiiioBani iHeKuil, 3HMKeHHs KiTbKOCTi epMTPOLMTIB, HaOpAK KiHLIBOK Ta Cyrolis,
TpHBaNa KpoBOTeYa Mic/ls BUAANEHHs ApeHaxKy, 3HuKeHHs piBHa Pakropa VIII i moct onepauiiina
remaroma.

IToe si3ani 3 yenmpanvrum eenoznum npucmpoem (CVAD)
Katerep-acouiiiopani iHdexuii, cucremui iHdeKuii i TokanbHi TPOMOM y Miclli BBEJICHHS KaTeTepa.

IToGiuni edeKTH 3 HEBIIOMOIO YACTOTOIO (4ACTOTA HE MOXKe OYTH OlliHEeHa 32 HAsSBHUMMU [IaHUMM)
NOTEHIIHO HeOe3meuHi U KUTTA peakuil (aHadinakcil) M iHWI ajgepriudi  peakuii
(rinepuyT/IMBICTE), 3aralibHi po3iaay (BToMa, HeECTaya eHeprii).

JonatkoBi nobiuni edpexTn y airei
1, HiX PO3BUTOK IHriGiTOpa Yy MONEpeHbO HEe JIKOBaHMH JiTeH (PUPS) KaTeTﬁp‘HQB 3aH1
YCKJIaJIHEHHs, He MalOTh BIKOBHX BiZMIHHOCTEH y noOiuHuX edexTax
JOCIIIPKEHHSIX.
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3BiT npo noGiuHi epexTH

SIKIo BY BUABMIM OGIUHi edyeKTH, 3BEPHITHCS 10 CBOTO JliKaps. Briroyaroyn CTOPOHHI eEKTH, 1O
He BKa3aHi y JaHOMY JIMCTKY-BKjiaaumi. Bu TakoxX MOXeTe noBigomasTH MoGiyHi edexTu
Ge3mocepeHbO uepe3 HAL[OHAIBHY CHCTeMY 3BITHOCTI, TepepaxoBaHy Yy Jomatky V.
TToBinoMsroun npo noGiuni epext Bu MoxkeTe JTONOMOITH 3abe3neunTy Oinpine iHGopMaLii Ipo
fe3neKy JaHoro npemnapary.

1. Sk 36epiratn ATBEUT
36epiraTi mpenapaT B HEJOCTYMHOMY JUIA AiTel Mic.

He 3acTOCOBYBATH MpENapaT MicJis 3aBepLICHHs TePMiHy NPHAATHOCTI BKa3aHOTO Ha YIaKOBII.
JlaTa 3aKiHY€HHs TepMiHy NPUAaTHOCTI TPUBAE 110 OCTAHHBOTO AHS MOTOYHOTO Micsug.

36epirati B XonoauIbHUKY (2°C-8°C).
He 3amoposKyBaTH.

B Mesax TepMiHy NpuaaTHOCTI mpenapary Bu Moxere 36epiraTy #oro mpu Temnepatypi 10 25°C
mepesl BUKOPUCTAHHSAM TIPOTATOM Mepiofy 10 IIECTH MicsiiB. B 1bOMY BHNAAKy, i JIKH
3aKiHYyeThCA B KiHLL BOr0 6-MiCAYHOrO Mepiofy abo CTPoKy TIPUIATHOCTI, 3a3HAaY€HOTO Ha (IakoHi
NPOJYKTY, 1O HacTaHe paHilte. By/ib acka, 3anuiiTh KiHelb 30epiranHs 6 MicsLiB IpU KiMHaTHIHA
TemIlepaTypi Ha YTaKoBLi npenapary.

He noBepTaTu B XOJOJWIBHUK TTic/1s 30epiraHHs npu KiMHaTHIiii TemIepaTypi.

36epiraTi y KapTOHHi# KOpOOLL 3 METOIO 3aXMCTY Bill CBIT/IA.

JlaHuii mpemapar NpPU3HAYEHWH JUIS OJHOPA30BOro BMKOPHCTAHHA. 3acTOCOBYBATH Iperapat
IPOTATOM TPHOX I'OJIMH MIC/Ist PO3BE/ICHHA.

TepMiH IPUIATHOCTI BKa3aHHii Ha KapTOHHil yraKkoBLi micis abpesiaTypu «Exp.»

He ukupaiite 6y/Ib-siKi penapati yepes cTiuHi BOIM a60 3 MOGYTOBUMH BiIXOAMH. 3anuTaiite y
Bamoro (apmaieBTa SK yTHI3yBaTH Ipenapar skuii Bu He BHKOPHCTAIH. Lli 3axoau MOXYTh
3aXMCTUTH HABKOJIULIHE CEPEIOBHIIE.

6. Bmict ynakoBKku Ta iHma ingopmanis

o mictuts AJIBEUT

- Jlitoya pedoBMHAa OKTOKOI aib(a, (JHOACHKMHA (AKTOp 3ropTaHHs kpoBi VIII BUroTOBICHHUI
pexom6inantoo JJHK Texnonoriero). KoxeH ¢iakoH 3 HOPOLIKOM mictuth 250, 500, 1000, 1500,
2000 yu 3000 O] oxToKOT anbda.

- IHIIi peyOBMHM: M@HIiTOJN, HATPilO XJOPHU/, TICTHINH, Tperanosa, KaJIbLIiI0 XJIOpUJ, TPOMETAMOJI,
nosicop6ar 80 i ryTaTioH (BiAHOBIEHHUH).

PosunHHEK (iakoH: 5 M1 cTepuiizoBanoi Boau ans in'exuiit BAKCJIDKEKT 1L

Sk surasgaec AJIBEUT i BMmicT Hioro ynakoBkH
AJIBEWT npencrapnenuii y BUrsi 6i10ro myxkoro nopowky. ITicis po3seients, po3iu YUCTHIH,
TIPO30pHii i BUIbHHI BiJl CTOPOHHIX AOMIIIOK. KOXKHa yrakoBKa MIiCTHTB TIPUCTPIl U1 pO3BEIEHHS.

BiacHuK peecTpaniiiHOro NocBiI4eHHs
bakcrep AI'
Inpyctpimrpacce 67
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A-1221 Bigenb

Bupob6Hnk:

Bakcanta benmxiym Manydextypinr CA
BynbBap Pene Bpankyap 80

B-7860 Jleccin

benbris

bakcrep CA

Byabeap Pene bpankyap 80
B-7860 Jleccin

benbris

Jlnst 6y b sKOT iHpOpMALLii o0 JaHOTO JTiKapchKOro 3acody, 3B sKIThCs, Oy/ib Jacka, 3 MICLEBHM
IpeICTaBHUKOM PEECTPaLlifHOrO NOCBIMYEHHS.

JIMCTOK-BKJIAHII B OCTAHHE 0YJIO MEeperjasiHyTo

JletanbHa inopMallis Ipo ueii ikapchkuil 3aci6 gocTynHa Ha caiTi €Bporencbkoro MeauyHoro
AreHcTBa http://www.ema.europa.eu.

IncTpykuisi 1Jisi IPUTOTYBAHHS | BBEJCHHSI

Ci1ijx 1OTpUMYBATUCS TEXHIKU aCENTHKU TIPH HpHFOTYBaHHi pO3YMHY Ta MPU BBEJICHHI.
BukopucToByiiTe JIAIIE CTEPUII30BaHY BOAY /U1 iH’€KLIiH Ta IPUCTPii A7 pO3BE/CHHA Ta
NPUTOTYBAHHS PO3YMHY, IO JOJAETHCSA O KOKHOI YIIaKOBKH AJIBEMT. A}IBEI/IT HE MOBUHEH
3MilyBaTUCh 3 IHIIMMHU TpenapaTamu abo po3YMHHHUKaMH.

CyBOPO PEKOMEH/IYETbCS PEECTPYBATH KOXKHMIA Yac BBEJIEHHS, Ha3By i HOMeEp naprii.

IHcTpyKuis 11 po3BeJeHHSs
e He 3acTocoByBaTH miciist 3aKiHYEHHs TepMiHy IPHIATHOCTI BKa3aHOi Ha YIAKOBIII.
e He 3acrocroBysaru 3aci6 BAKCJDKEKT II sixmio kpuika Giictepa MoukokeHa ado €
03HaKH TOPYIIEHHs LiTICHOCTI i3 MO3HAYKO: (I03HAYKa).
e He 3amMoposKyBaTH pPO3YMH MICIIs PO3BEAECHHS.

1. Skmo npenapar 30epiraBcs B XOJIOAWIBHMKY, Bi3bMiTh AJIBEWUT nopomok i ¢iakonu 3
PO3YHMHIMKOM 3 XOJIOAWIBHHUKA | HeXall BOHH JOCATHYTE KiMHATHOI TemrneparypH (6auseko 15
*Ci23°C).

2. PerenbHO BUMHITE PYKH 3 MUJIOM 1 TETJIOK BOJOKO.

3. Bupganite KpHine4ky 3 GIaKOHIB 3 IOPOLIKOM Ta PO3YHHHHUKOM.

4. OumcTiThb NpoOKM 3a JOMOMOIOI TaMIOHIB 3i cmupToM. IlocTaBre (IaKOHM Ha IUIACKY
MIOBEPXHIO.

5. 3HiMiTh 3axucHe NOKpUTTS 3 ynakoBku npucrocyBanHs BAKCJDKEKT II, He Topkaroyuch
BMmicTy ynakoBku (Mai. a). He suitmaiire BAKCJDKEKT 1II 3 ymakoBku.

6. IlepeBepHiThb YNMAakoBKY 1 BCTaBTe MHPO30pMil NIacTHMKOBMH 3yOeub y mnpoOKy duakoHa 3
pO3UMHHMKOM. Bi3pMiTh ymakoBky 3a kpait i 3mimiTe ii 3 BAKCJIDKEKT II (man. b). He
puansiite cunii kosnadok 3 BAKCJIDKEKT II.

7. Jlna po3BeleHHS BUKOPUCTOBYIOTH TiJIbKM CTEPHJIBHY BOAY I iH €KUiA 1 MpHUCTpid 1A
po3Be/ieHHs, 10 mnpexacraBieHuil B ymakoui. IlepesepHite cucremy 3 BAKCJDKEKT II,
MpHEHAHOTO 10 GIaKOHY 3 PO3YMHHUKOM TaK, 1100 (IIaKOH ONMMHMBCA HaJl IPHCTOCYBAHHAM.
Bcragre Oinuii MaacTMKOBUE 3yOelp y MpoOKy qlnaKOHa 3 npenapatom AJIB EFIT. Bakyym
BTATHE PO3YMHHMK y ¢akoH 3 npenapatom AIABEUT (man. c).

8. OGepexHOo mnepemilaiTe 10 MNOBHOIO PO3YMHEHHS IIpenapary,
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IIpenapar MBUAKO PO3YMHAECTHCA (3BUYANHO MeHLIe, HiK 3a | xBUIMHY). Ilicna po3BeneHHs
PO3YMH NMOBUHEH OYTH YACTHM, IPO30PHM i BIIbHUM Bil CTOPOHHIX JOMIILIOK.

Incrpykuis aast in’ekuil
Jl1 BBeJICHHsI 3aCTOCOBYHTE HAKOHEYHHUK LIMPHLIA 10 10J3ETHCA.

Baxcnuea npumimxka:
e He namaraiiTech BBOAMTHU iH €KIiFO NEpII HDXK IMpoiaeTe creuiajlbHe TPEHYBaHHS 3
Bamum nikapem abo MeJCcecTporo.
e IlepeBipTe NPUrOTOBJNEHMI PO3YMH HA CTOPOHHI JOMILIKM 1 3HEOapBICHHA TNepel
po3Be/IeHHAM (PO34YMH MOBHHEH OYTH NpO30puM, 6€36apBHUM i BUIBHIUM BiJl CTOPOHHIX

YacCTOK).
He BuxopucToByiite AJIBEWUT, SKIIO PO3UMH HE € MOBHICTIO NPO30pHM abo MIOBHICTIO

HE PO3YUHUBCA.

I Bingkpuiite cumiii kopmagok 3 BAKCJDKEKT II. He naGupaiite moBitps y mimpui.
Ipuennaitre mmpun g0 BAKCJDKEKT II (Mau. d).

2 IlepeepHiTh cucTeMy (IaKOH 3 KOHLIEHTpaTOM Mae GyTu 3BepXy). HaGepiTh KOHLEHTpAT y
IINIpHIL, NOBIIBHO MOTATHYBIIH Nopiensb (Mai. e.)

3 Bin’enHaiTe mwnpuu.

4. IpuenuaiiTe MeTENMK TOJKA A0 WNpuia. BeeniTh BHYTpiIHbOBeHHO. IIpemapar MoXHa

BBOJMTH 3i WBHIKicTIO He Oimbme 10 mi 3a xBumuHy. (JuBithes Poszmin 4 «Moxuusi noGiymi
eheKTH»).

Maa. d. Mau. e.

JIikyBaHHS Ha BUMOT'Y
V pasi HACTYNHMX reMOpariyHuX BUIAJIKiB akTUBHICTH (pakropa VIII He moBMHHA MajaTv HUXKYE
HaBeIeHOTO IUIA3MOBOr0 piBHsA akTUBHOCTI (%abo MO/ an) y BianosinHomy nepiozai. Jlana tabanus
MO3Ke BUKOPHUCTOBYBATHCh JUISl KOHTPOIIO JI03yBaHHsA NMPU KPOBOTEYAX i XipypriyHUX BTPYYaHHSIX.

Jlo3yBaHHs 1 yacTOTa BBEJEHHs MOBMHHI OyTHM aJanToBaHi 10 KIIiHI
iHMBiTyansHOMY BUMaAKY. [Ipu nmeBHUX oOcTaBMHAX (HalpUKIIA, Hasp
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Cryninb
XipypriuHoro BTpy4aHHs

KPOBOTEYi/THII

IToTpiOHA MikoBa
akTuBHicTh PakTopa
VIII B kpoBi micas
ingys3ii (% abo

YacroTa A03yBaHHSA
(roaun)/TpUBAaicTh Tepamii (B AHAX)

MO/pennirp )
Pannilt reMapTpo3, M’s30Ba 20 -40 [ToeTOpIOiiTE iH’€KLIT KOXKHI 12-24
KpoBOTeua abo KpoBoTeda B roauHH (Bia 8 10 24 roauH NauieHTaM
POTOBIi TOPOKHUHI. BIKOM /10 6 pPOKiB) IPOTATOM
monaiivene 1 aHs, IOKH He
IPUNIAHUTBCSA KpoBoTeyaabo He Oyne
JOCSATHYTO 3arOrOBaHHA.
[TinBuieHuit reMapTpos, 30 - 60 IMosToproiiTe iH’eKuii KoxHi 12-24
M’s130Ba KpoBOTE4a abo roauuH (Bix 8 10 24 roauH NauieHTaM
remMaroma. BIKOM JI0 6 pPOKiB) IPOTAroM 3 - 4 1HIB
a60 GinblIe, MOKA He OYIyTh YCyHEHI
0iJ1b UM HEI€3JATHICTb.
3arpo3nuBa s KUTTA 60 - 100 IToBTOpro¥TE iH’€KIIT KOXHI 8-24
KpOBOTEYA. roaunH (Bix 8 1o 24 roauH nauieHTam
BIKOM 10 6 pOKiB), TIOKH He Oyze
yCyHEHa 3arpo3a JJisl JKUTTS.
Xipypriuse BTpy4aHHsI
Hesnaune 30-60 Koxui 24 rogunu (Bix 12 1o 24 rogux
B Tomy uMcii BUATIEHHS narieHTaMm BiKOM 10 6 POKiB)
3y0iB NPOTAroM He MeHle 1 100M, OKK He
OyJie AOCSATHYTO 3arOFOBaHHS.
3naune 80 - 100 [ToBTOproiiTe iH €Kil KOXKHI 8-24
(mepen onepauieto i micis [rogunu (Bia 6 10 24 roaMH nauieHTam
orepauii) BIKOM /10 6 POKiB) /10 aZIcKBaTHOI'O

3arorOBaHHs, Jajli NPOJOBKYHTE
tepari. ll{onaliMeH1Ie MpoTarom 7
JIHIB U1 TIATPHMKHA aKTUBHOCTI
dakropy VIII Bix 30% 1o 60%
(MO/peunnitp)
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Iepekian yKpaiHCHKOK MOBOI), ABTEHTHYHICTH o PeecTpaniiiHoro nocBigueHHs
SIKOr0 NiJATBEpIKEHAa YNOBHOBAKEHOI 0¢00010 Ne Bia p.
BasiBauka (SABopepka T.HO.), indopmanii npo

32CTOCYBaHHS JiKapChbKOro 3acoly

JIncrok - Braaanm: Iadopmanisi 11 KopucTyBada

AJIBEMT 250 OJI nopoIok i po3YMHHKK 1711 PO3UMHY 1A iH’ €KUiH

AJIBEWT 500 O] mopoImoxK i po3uMHHHEK IS PO3UMHY s iH’ €Kil
AJIBEWT 1000 OJ] ropoiiioK i pO34MHHKK A/ PO3HMHY /1A iH’ €Kik
AJIBEUT 1500 OJ] nopomiok i po3uMHHAK A7 PO3UMHY 114 iH’ €KUM

Oxroxor anbda (pexombinanTHuit moacekuit haxrop VIII sropranus)

IIpounTaiiTe yBa’KHO BCi MYHKTH IbOT0 BKJAJHINY, NEpUl HiZK PO3M0YaTH 3aCTOCOBYBATH
npenapar, TaK sIK TYT MICTHTbCsI BazkjIuBa indopmauis aas Bac.
- 36epiraiiTe 1 TUCTOK-BKIAAHUII. MOXKINBO, BaM JIOBEIEThCS MPOUUTATH 1T 11 pa3.
- Sxmo y Bac € AKi-HeGy/b JONATKOBI MUTAaHHS, 3BEPHITLCA JI0 CBOTO JiKaps abo papmaieBra
abo MezcecTpu.
- lleit npenapar 6y/n0 mpu3HayeHO Tinbku i Bac. He nmapaite Horo ixmmm. Lle moxe
HAILIKOJMTH M, HaBiTh AKIIO O3HAKX XBOPOOH TaKi Xk, K y Bac.
- SKmo BU BUABMIM Oyab-gki moOivyHi edexTH o6roBopite iX 3 BammMMm Jikapem abo
(apmanesToM a6o MeacecTporo. Brimouatouy Gy/b-sKi MOXKIMBI NOGIYHI eeKTH, 1O He
nepepaxopani B 1anomy iHdopmaniiinomy muctky. Jluuce [TyHKT 4.

IIlo B nboMy BKJIAAUIII

1. Ilo Take AJIBEUT i 115 4oro BiH 3aCTOCOBYETBCS

2. Illo nmoTpi6HO 3HATH, NEPII HiXkK 3aCTOCOBYBATH AJIBEMT
3. Sk 3actocoByBatu AJIBEWT

4. MoxnuBi no0iuHi epeKxTH

5. sIk 36epiratu AJIBEMT

6. BmicT ynakoBku Ta iHmoi inopmanii

1. IIIo rake AHBEFIT i 17151 40ro BiH 3aCTOCOBYETHCH

AJIBEUT wmictuTh Aitouy pedoBMHY OKTOKOr ajbda, pekoMOiHaHTHMI mojcekuil daxrop VIII
3rOpTaHHs, OTPUMaHMii 3a JornoMororo TexHosorii pekombinantroi JIHK. ®akrop VIII HeoOXinHui
I YTBOPEHHS 3TYCTKIB KPOBI 1 3yTIMHKM KPOBOTEYI.

V nauienTie 3 remodinmiero A (Bpomkenum nediumrom daxropa VIII) Bin BiacyrtHiii abo ne
(GYHKIIOHYE HaJIeKHUM YHHOM.

AJIBEUT 3acTocoBYIOTH A JIIKyBaHHS 1 MOMEpEeKEHHS KPOBOTeY y MAllieHTiB yciX rpym 3
remodiziero A (criaakoBe MOPYIIEHHs 3rOPTaHHsA KPOBi, BUKJIMKaHe BiicyTHicTiO akropa VIII).

AJIBEUT BurotoBsroTh 0e3 1oaaBaHHs OiKa JIIOAWHM i O11Ka TBAPMHHOI'O MIOXO/KEHHS, B YChOMY
BUPOOHUYOMY TIPOLIECi.

2. o noTpibHO 3HATH, EpPILI Hi’K 3aCTOCOBYBATH AJIBEUT
He 3acrocosyiite AJIBEAT
- Skmo y Bac ajepris Ha OKTOKOr aibda, abo 10 Oyab-AKOro KOMIIOHEHTY Mpemapary (3
riepepaxoBaHUX B po3/ii 6).
- Skmo y Bac anepris Ha a0 Oinka Mumei abo XoM'siKiB.

SIKI110 BU HE 3HA€ETE MpO 11€, 3BEPHITHCS 1O CBOTO JiKaps.
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Ionepemkenns i 3an00izkHi 3axo1u

IIpoKkoHCYbTyHTeCch 3 BammM JikapeM nepwl HDK 3aCTOCOBYBATH AJIBEUT. Bu noBHHHI
TOBiZIOMHTH CBOTO Jlikaps, K10 Bu nornepeaHbo JikyBaucs npenaparamu ®axkropa VIII, ocobnmBo
K10 By po3pobuy iHriGiTopH, Tak AK TaM Moyke GyTu Gilbil BUCOKMH PH3MK, L0 1€ OBTOPUTELCS
me pa3. lariGitopu GirokyoTe aHTHTINA npoTd (akropa VIII, ne mpu3BOAMTL 10  3HMKCHHA
e(eKTUBHOCTI AJIBEMT i 3ano6irae KOHTpOMOBaHHIO KpoBoTedi. PO3BUTOK iHIiGiTOPIB € BiIOMHM
YCKJIaJHEHHAM IpH JiKyBaHHI remodinii A. SIKIIO KpoBOTeYa HE KOHTPONIOETBCS 3 AJIBEWT,
07ipa3y MOBiJOMTE CBOTO JIKaps.

IcHye piakicHa MOXJIMBICTH TOTO, IO BH MOYKeTe BiIuyBaTH aHa(iIaKTHUHY peakuilo (Baxka,
panToBa alepriyHa peaxllis) Ha AJIBEUT. Bu nosuHHi OyTH MOBiOMJIEHI NpO paHHi O3HaKH
allepriyHMX peakuiil Taki SK BHCHII, KPOTIMB'SHKa, MOSBA MyXUPIB, cBepOiXK, HaOpsK Ty0 1 A3MKa,
TPYIHOILI IMXAHHS, XPHUITH, BKKICTh Y TPYJIAX, 3arajlbHe BIATYTTS HE3yXKaHHS, i 3amaMopOYEHHs.
[li CHMITOMM MOXYTb OyTH DaHHIM NONEPEKEHHAM aHa(IIaKTUYHOIrO INOKY, MpPOSBU SKOro
MOJKYTh TIPOSIBJIATHCH BKITIOUATH Pi3Ke 3alaMOPOUEHHs, BTpATy CBIIOMOCTI, i yTpyaHeHe IuXaHHs.
SIKIO BMHMKHE SKMH-HeOYAb 3 LMX CHMIITOMIB, iH(}Y31l0 NOBUHHO HEralHo 3YNUHWTH. Baxki
CHMITOMM, BKIIOYAIOYM YTPYJAHEHHS JMXaHHs 1 HENPUTOMHICTb, BUMaraiOTh HEralHoOro
TepMiHOBOTO JIIKYBaHHS.

Possumox @axmopa VIII ineibimopie y nayicrimis

SIkmo pisens ¢axropa VIII Baiuoi m1a3Mu He A0cArae 04iKyBaHOTO piBHs, abo AKINO KpOBOTEYA HE
aJleKBaTHO KOHTPOJIbOBAHA, MpH 301IbIICHHI HACTYMHOI 103M, CIIJ 3ali03pUTH NPUCYTHICTb
inriGitopis daxropa VIII. Hassricts inriditopis ¢akropa VIII Gyae nepepipaTucs Bauum JKapeM.
Slkio y Bac po3BuHyMcs iHriGitopu dakropa VIII, Moxkueo, Gyae norpiGHa Ginbina KiJIbKIiCTB
AJIBEUT mo6 koHTposoBaTi KpoBoTedy. SIKIo s 03a He KOHTPOJIIOE Balle KPOBOTEHY, JiKap
MOJKe PO3IJIHYTH TMTAHHS PO BUKOPUCTAHHs iHWworo npenapary. He 30iIBIIYIHTE CyMapHy 103y
AJIBEWT, mo6 KOHTpOMIOBaTH KPOBOTeUY Ge3 KOHCYJIbTAlIT 3 JliKapeM.

JliTa i miaJTiTkn
nepepaxoBaHi MorepepKeHHs i 3ano0ikHi 3aX01 10 3aCTOCYBaHHS s IOPOCIIHX i niteit (Bim 0 mo
18 pokiB).

Inmi gikapebki 3acoon i AIIBEUT
[ToBifoMTe CBOTO JiKapsl, SKIIO BH MpHiiMaeTe, OCTAHHIM YacoM MpuiManu abo MOKeTe NpHiAMaTH
OyIb-AKi 1HIII JIIKH.

BariTHicTh i rogyBaHHs IPYAAI0
Sxmo Bu BariTHa a6o X TOAyeTe TpyMlO, AyMaeTe, L0 BariTHa a0o IiaHyeTe 3aBariTHITH,
3anuTaiiTe y Bamoro jikaps po 3acTepeXeHHs NMepIl HiX 3aCTOCOBYBATH Ipernapar.

BiuiMB Ha 31aTHICTH KepyBaTH aBTO 200 iHIIMMH MeXaHi3MaMHu
AJIBEWT He BnMBac Ha 3JaTHICTH KepyBaTH aBTOMOOineM abo Oyab-AiKMMH IHIIMMH BaXKKHMH
MeXaHi3MaMH.

AJIBEUT micrurs natpiii
IIpenapar mictuth 0.45 Mmonb Hatpito (10 Mr) B omHomy ¢nakoni. Jlo yBaru Mawi€eHTiB 1O
3HaX0JAThCsA Ha KOHTPOJIbOBaHIH Ai€Ti HATpilO.

3. Sk 3acrocoyBatn AJIBEAT
Bama Tepamis NoBMHHa OYyTH CNpsMOBaHa JiKapeM 3 JIOCBiOM B AQYIsii 3a~HaH
remodiniero A. V%

s T

1€EHTAMU 3

Ha
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Bamw nikap po3paxye Banry no3y AJIBEWT (y mixnaponaux oquuuusax abo MO) iHIuBINYyaTbHO 10
Baworo ctaHy Ta Macy Tijla, @ TaKOK BUKOPHCTAHHA 1A NpOQiNaKTHKK M JiKyBaHHS KPOBOTEH.
YacroTa BBe/IeHHA Oy/€ 3alle)KaTh BiJ TOro, HaCKiLIbKH AJIBEUT edexTusnuii y Bamomy Bunazky.
SIk mpaBHJIO 3aMicHa Tepariis 3 AJIBEUT 1e noBroTpusaie JiKyBaHHs.

3apxkaM NpuiiMaiiTe npemapaT TOYHO Tak, AK IpOMHMcap Jikap. OGroBopiTh He 3i CBOIM JiKapeM,
ax110 By He BIEBHEHI.

Jo3yBaHHsA 1J1s1 npoq)maxmml KpoBOTEY

3puyaitHa no3a Oyae Bix 20 1o 40 MO okTokor anbda Ha KiIOrpaMm Macu Tija, 10 BBOJUTHCS 3
inTepBanoM Bia 2 10 3 aHiB. IIpoTe, B IEAKMX BUIAJKaX, OCOOMMBO Y MOIOIMX HAaIi€HTiB, MOXKYTh
6yTH HEOOXinHi GiTbII KOPOTKI MPOMiXKKH yacy abo Gimbl BHCOKI JI03H.

JlosyBaHHs 17151 TIKYBaHHs KPOBOTE
JT03a OKTOKOT anb(a po3paxoByeThCs BiANOBIAHO 10 MacH tina i pieas @axropa VIII
Koeoiwient piBnis ®axropa VIII Gyae 3aexaTy Bijl TSKKOCTI i JIoKasi3auii KpoBoTewi.

| Jloza OJI=Maca Tina (kr) X 6axanuii pakrop VIII nigguienns (% Big HOpMaibHOro) X 0.5 |

V Hape/eHiii HyKJe TabaMLi cxema piBHiB MiHiManbHOro piBHA dakropa VIII B kposi. V Bumanky 3
nepemquMMH BUIAJKaMM remMoparii, akTHBHICTb (baKTopy VIII He MOBMHHA OIyCKATHCS HMKYE
3agaHoro pieHs (y % BiJ HOPMAJIBEHOIO) HpOTAroM BiZINOBIZHOTO MEpiozy.

IIpu meBHMX OGCTAaBMHAX, OiNbINA KilbKiCTh, HDK pO3paxoBaHa MOXKeE 3HaJ00UTHCS, 0COOIMBO Y
BUMAJKaX iHriGiTopa Mp¥ HU3bKOMY TUTPI.

Skmo y Bac € BiguyTTs, 10 epeKT AJIBEUT nenocratHii, 3BepHiThcs 10 Bamoro sikaps.

Baw jikap 6yje BMKOHYBAaTH BiIIOBiIHI 7a0OpaTopHi TECTH, 00 mepeKoHaTUcCs, o Yy Bac €
anexBaTHuit daktop VIII Ha neBHnx pisHaAX. Lle 0co0IMBO BaXIMBO, AKIIO y BAC Oynu cepiio3Hi
ornepattii.

3acrocyBanna y aiTeil i miaaiTkis (Bix 0 10 18 pokis)

Pexomenanii o0 A03yBaHHS AJs JIKyBaHHS KpoBoTEH, HaBeJIeHI BHIE, OTHAKOBI Ul AiTeH i
nopocux. s npodinakTHKK KpoBoTed B AiTei y Bili 10 6 pokiB, no3u 20 10 50 MO Ha Kinorpam
MacH Tima 3 iHTeppaloM Bix 3 10 4 pasiB Ha TWXKACHb. BBeneHHA AJIBEUT y nireit
(BHyTleIHbOBeHHO) He BiJpi3HACTbCA BiJ BBEAGHHA M MiANiTKiB. LleHTpanbHuH BEHO3HMH
npuctpiii (CVAD) Moxe craTH HeoOXiaHMM, 00 MPOBOXUTH yacti iH}y3ii ¢dakropa VIII
npernapary.

Cnoci0 i IJasiXu BBeJIeHHsI

AJIBEWT 3a3Buuaii BBOAATH y BEHY (BHyTpIHIHbOBeHHO) BammM JikapeM abo MeJICecTporo.

Bu a60 XTOCh iHIIMIi Takok Moxke BBoxuTH AJIBEUT in’exuiiino, ane TinbKM MiC/s TIPOXO/KEHHS
HaJIEXKHOT MAroToBKA. JleTabHY IHCTPYKIIIO /I CaMOCTIHHOro BBeIeHHs Bi MOXeTe OTpiUMaTH y
KiHI[i JaHOTO JIMCTKa-BKJIaJMIIa.

SIK1I0 BH 32CTOCOBY€ETE AI[BEI7IT OijibIIe, HiK NOTPiOHO

3aBxau npuimMainTe AJIBEMT Binnosinuo 10 toro, sk NpU3HAYMB nikap. SIKIo BUHUKIH Oy/b-sKi
CyMHIBPI 3BEpPHITHCA 10 Jikaps. Skmo Bu e Gibine AJIBEWT HiX peKOMEHI0BaHO, MOBIOMTE
CBOTO JIiKaps K HaWIBULIE.

SIxmo Bu 3a0y/iu npHAHATH AJIBEUT
He npuiiMaiite Mo/iBiliHy 103y, 106 KOMIIEHCYBATH MPOIYIIEHY iHAMBILyalbHY 103y .

[IpOJIOBXKITh 3 HACTYIHOTO YeproBOr0 3aCTOCYBaHHA i MPOJAOBKYHTE B PEryIspyuX IHTEpBaax.
peKOMeHI0BaHUX Bamm nikapem. ¢

SIK10 BH NPUNHHHTE 32CTOCOBYBATH AJIBEUT

xon 3800420(
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He npununsiite 3actocysanns AJIBEUT 6e3 koHcynbTauii 3 Baumm sikapem. Skuo y Bac € Oyap-
4Ki OJaTKOBi MUTAHHS, IO CTOCYIOThCS 3aCTOCYBAaHHS JAaHOTO Mpenapary, 3BEPHITBCSA 0 CBOrO
JiKaps.

4. MoxanBa no6iuni peakuii
Sk i Bei mpemapaTH, MOKYTh BHK/IMKaTH NOGIUHI peakilii, Xo4a He y BCIX.

V pasi BHHUKHEHHS BaXKVMX aleprivHuX (aHaiNakTHYHWMX) PeaKili, IPUIHHHTH iH'exuii HeraiHo.
Bu noBMHHI HeraiiHo 3BepHyTHCS 10 Barmoro mikaps, Axumo Bu Maere 6y/b sKi nepepaxopai paHiiue
ajepriusi peakuii:

—  BHCHII, KPOIHMB’ IHKa, IyXHPLli, TeHepalli3oBaHuii CBepOIK,

— Habpsk ry0 i s3uKa,

—  YTpy/IHEHe JMXaHH:, XpHIIM, BaXKICTb y IPYIsX,

— 3arajbHe BIOUYTTS HE3yKaHHS,

—  3a;maMOpOYEHHS i BTpaTa CBiIOMOCTI.

Cepito3Hi CUMNTOMM BKIIOYAIOUM YTPYIHEHE JMXaHHs i (Maiike) BTparta CBIZIOMOCTI, BUMAraroTh
HEraHOro eKCTPEHOTO JIKYBaHHS.

Pizko BigMiuanuch HECTIPUATINBI BUNAAKH, TiNEpUyTIMBOCTI, BKIIOYAIOYH:

TeHepanizoBaHy Ta 3BHHYAlHy KpONMB'AHKY (BHCHMI HA IIKipi 3 CHJIBHMM CBEPOiHHAM i XpHIH,
3HMKEHUH KPOB'SHMI THCK (TiMOTOHis); BTpaTa CBiIOMOCTI, MIBMKE CEpUEOMTTS, BaXKi peaKiii
rinepuyTIMBOCTI, IO MOXKYTh HPH3BECTH JO TPYJHOUIIB NPH KOBTaHHI i/abo JMXaHHI, YepBOHE
onyxJje 06auyus ta/abo pyku (aHadinakcis).

3arajbHi 1o6iuni edpexTH (MOXKYTh BHHHKHYTH B 1 3 10 sroxeii)

IuriGitopu ®akropa VIII, ronoBHuii 611k, TMXOMaHKa.

Piakicui no6iuni edpextn (MoKyTh BHHHKHYTH B 1 3 100 Jr01eii)

3araMopoYeHHs, I'PUI, BTpaTa CBiIOMOCTI, He HOpMaJbHE CEpLEOUTTS, YePBOHI CBEpOIIAYl IIMIIKH
Ha IKipi, AuckoMdopT y TpyAHid KIiTHi, CHMHemp y Micui iH’ekuii, cBepOiX, MiBUIIEHE
OTOBM/Ii/IEHHS, HE3BMYHUI NPUCMAK Y POTi, 6i/b ¥ TOPII, MirpeHsb, NMOTipHIEHHs 1am’sTi, 03HOG,
miapesi, HyJ0Ta, GMOBaHHs, 3aauuIKa, iHeKuil JiMbaTunux cyauH, GIiAiCTh MWIKIpH, 3amaneHHs
Oueil, BMCHII, TIiIBULLICHA MITIMBICTh i HaOpSKM Hir, 3HWKEHHS BiICOTKY YepPBOHMX KIITHH KPOBI,
36iIbIIEHHs YePBOHMX KJIITHH KPOBi, 6i/b Y BEpXHili YaCTHHI )KMBOTa ab0 Y HUKHIH 4aCTUHI TPy AHOT
KJTITKH.

106 s3ami 3 XIpYyp2IYHUMU 6MPYYAHHAMU

Karerep-acowiiioBani iH®eKUil, 3HIKEHHs KiTbKOCTi epUTPOLMTIB, HAOPAK KIHUIBOK Ta CyrioOis,
TpHBaja KpoBOTeYa IiC/s BUAATEHHS JpeHaxy, 3HWkeHHs piBHs Paktopa VIII i mocT onepauiiina
remaToma.

ITo6 s3ani 3 yenmpanvrum eéeHoznum npucmpoem (CVAD)
Karerep-acowiitoBani iHdexuii, cucTeMHi iHeKuil i 1oKanbHi TPOMOH y MicLl BBe/ICHHS KaTeTepa.

IoGiuni ed)eKTH 3 HEBIIOMOIO YACTOTOM (4aCTOTA HE MOJKe OYTH OLlHEHA 32 HASBHUMH [JaHUMH)
MOTeHIHHO HeGe3ne4Hi mid JKUTTA peakuii (aHadinakcil) # iHmWi anepriyHi  peaxuii
(rinep4yTIMBICTB), 3arajibHi po3naau (BToMa, HecTa4ya eHeprii).

JonaTkoBi nodivHi epexTn y aiTei
[HIi, HiX po3BMTOK iHriGiTOpa y MONEpeaHbO HE JIIKOBAaHMM MiT
VCKIIaJHEHHS, He MAIOTh BIKOBMX BiAMiHHOCTeH y noGiuHuX edexTax,
JIOCJIIKCHHAX.

IeHTndikayiAny
xon 3800420
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3BiT npo nodiuHi edpexTH

SIKIO BH BESBUIIH MOGiUHi e(eKTH, 3BEPHITHCS 10 CBOTO JiKaps. BKIoYaoun cTOpOHHI epeKTH, 110
He BKa3aHi y [aHOMY JMCTKYy-BKIaJuii. BM Tako)X MOKeTe MOBIIOMIATH TMOOI4YHI edext
GesmocepeHbO HYepe3 HALOHATbHY CHMCTEMY 3BITHOCTI, mepepaxoBany y Jlogatky V.
[ToBigomstoun mpo nobiuni edextr Bu MokeTe JonoMortu 3abesneuntn Ginbure indopmaii npo
6e3neKy AaHOro Ipenapary.

1. Sk 36epiratu AJIBEUT
36epiraty mpenapar B HEAOCTYITHOMY IS JiTeH Micli.

He 3acTocoBYBaTH Npenapar Mic/is 3aBepIleHHs TepMiHy IIPUIAaTHOCTI BKA3aHOTO Ha YIaKOBILi.
JlaTa 3aKiHueHHs TepMiHy MPHAATHOCTI TPHBAE 10 OCTAHHBOTO AHSA OTOYHOIO MiCsAUS.

36epiratu B xonoaunpHUKY (2°C-8°C).
He 3amoposxyBaru.

B Mekax TepMiHy mpHaaTHOCTI mpenaparty Bu moskere 30epiratu ioro npu temmeparypi 10 25°C
mepe BMKOPMCTaHHSAM IpPOTArOM MNepiofy A0 INECTH Micauis. B mpoMmy Bumajky, wi Jiku
3aKiHUYeThCA B KiHIi ILOrO 6-MiCSYHOrO nepio/ty abo CTPOKY NPUIATHOCTI, 3a3HAYEHOTO Ha (JIaKOoHi
IPOAYKTY, 10 HacTaHe paHiute. Byb Jacka, 3amuuiTh KiHellb 30epiranns 6 MicsuiB pu KiMHATHIA
TeMIepaTypi Ha YIIaKOBIli IIpenapary.

He noBepTatu B XOJOAMIBHHK Mic/s 30epiraHHs Npu KiMHaTHIN TemMIeparypi.

36epiratu y KapTOHHI# KOPOOLi 3 METOIO 3aXUCTY BiJl CBITJIA.

Jlanuii mpemapar NpW3HA4YeHMI IS OJHOPA30BOrO BMKOPMCTAHHA. 3acTOCOBYBATH Mperapar
HOPOTArOM TPHOX FOJHH MiC/Is PO3BEJACHHS.

Tepmin MpUaaTHOCTI BKa3aHHil Ha KapTOHHIN ynakoBui miciis abpesiaTypy «Exp.»

He pukupaiite Gyap-aKi npenapaT 4epes CTidHi BOAK a00 3 MOOYTOBMMHM BiaxonaMu. 3anuraiTe y
Bamoro ¢apmanesra sK YTWIi3yBaTH mpenapar skuii Bu ne Buxopucranu. Ili 3axomm MoxyTh
3aXHUCTUTU HAaBKOJMILHE CEPENOBHIIE.

6. BmicT ynakoBKH Ta iHma iHgopmauis

II{o mictuts AIBEUT

- Jlitoua peyoBMHa OKTOKOr amb(a, (Mmoacbkuii ¢axrop sropranHs kpoei VIII Burorosnenuit
pexombinanTHoro JIHK texHounoriero). Koxen ¢uakon 3 nopomkomM mictuts 250, 500, 1000, 1500,
2000 gu 3000 OJ] okToKOr anbda.

- IHmi peyoBUHHM: MaHITON, HATPilO XJIOPUJ, TICTHIMH, TPErano3a, KaublLilo XJIOPH, TPOMETAMOII,
nonicopbart 80 i rayraTioH (BiTHOBIEHHUHA).

PozunnnuK nakon: 5 mu crepunizoBanoi Boau 1 iH'exuiit BAKCJDKEKT I1.

SIx surasinac AJIBEUT i BmicT iioro ynakoBku
AJIBEWT npexcrarienuit y BUrIaai 6ioro myxxkoro nopowxky. Ilicis po3sesieHHs, po3yy YUCTHI,
NpO30pHii 1 BUILHHUIN BiJl CTOPOHHIX JoMilIOK. KokHa ynakoBKa MICTUTb IPUCTPIM 1 PO3BEAEHHS.

Buiacuuk peecTpanifiHoro nocpiaueHHs
bakcrep AT’
Inpyctpimrpacce 67
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A-1221 BigeHs

Bupob6Huk:

bakcanra benmkiym Manydextypinr CA
ByneBap Pene bpankyap 80

B-7860 Jleccin

benbris

bakcrep CA

bynbBap Pene bpankyap 80
B-7860 Jleccin

benbris

Jlnst Gyzb skoi iHdopMarii o0 JaHoro JTiKapchKoro 3acoly, 3B’ sKiThes, Oyab 1acka, 3 MiCLEBUM
Npe/ICTABHUKOM peeCTpalifHOro nocBiI4eHHs.

JIncTOK-BKJIAAMII B OCTAHHE 6y.ﬂ0 NEeperjassHyTo

JletanbHa iHdopMalis npo e Jikapcbkuil 3aci6 gocTynHa Ha caiiti €Bponeicskoro Meauusoro
AreHcTBa http://www.ema.europa.eu. .

IHCTpyKUis A5 NIPUTOTYBAHHS | BBEJEHHS

Crijt IOTpUMYBATHCS TEXHIKH aCENTUKH MPH NPUTOTYBaHHI PO3UMHY Ta ITPU BBEJIEHHI.
BukopHcTOBY#TE JHIIE CTEPUITI30BaHy BOAY /IS 1H €KL Ta npuchiﬁ JUIA PO3BEJICHHS Ta
IPUTOTYBaHHS PO3YMHY, 110 A0AAETHCS 10 KOXKHOI YIIaKOBKH AJIBEMT. A[[BEI/IT HE TIOBHHEH
3MILIYBaTHCh 3 iHIIMMHU MpernapaTaMy abo po3YMHHUKAMH.

CyBOpO pEeKOMEHIYEThCS PEECTPYBATH KOXKHHMN yac BBE/ICHHs, Ha3By 1 HOMEp napTii.

IHcTpyKuis 1Jist po3BeeHHs
e He 3acTocoByBaTH ITiC/Is 3aKiHUEHHS TEPMiHY NPUAATHOCTI BKa3aHOT Ha YNaKOBIIi.
e He 3acrocroByBartu 3aci6 BAKCJDKEKT II sixuro kpuiika 6icrepa noukoaxena abo €
O3HAKH MOPYIIEHHs 1IJIICHOCTI i3 MO3HAYKOO: (M03HAUKa).
e He 3amMopoKyBaTH pO34YHH MiCJIs pO3BEAECHHS.

1. Skumo npemapar 30epiraBcs B XONOAWILHHKY, BisbMiThb AJIBEMT mnopomok i ¢nakonn 3
PO3YHMHHHKOM 3 XOJIOJHJIbHHKA 1 HeXal BOHH JOCATHYTE KiMHATHOI TemmnepatypH (6iuspko 15
13"

2. PerenbHO BUMHUITE PYKH 3 MUJIOM 1 TEIJIOKO BOJOKO.

Buanite KpHIIeyky 3 GIakoHIB 3 MOPOLIKOM Ta PO3UMHHUKOM.

4. OuucriTh NpoOKM 3a JONOMOrOK TaMIoOHIiB 31 cnuproM. IloctaBre (nakoHM Ha miacky
MIOBEPXHIO.

5. 3HimiTh 3axucHe NMokpuTTs 3 ynakoBku npucrocyBaHHs BAKCJDKEKT II, He Topkarouuch
BMicTy ynakoBku (man. a). He Buiimaiite BAKCJDKEKT II 3 ynakoBku.

6. IlepeBepHiTh yNaKOBKY 1 BCTaBTE€ INpPO30PUH IUIAaCTUKOBMH 3yOeub y mnpobky duakoHa 3
pO3YMHHUKOM. Bi3pMiTh ynakoBky 3a kpail i 3HiMITE 1T 3 BAKCJDKEKT II (man. b). He
Bujasiite cuHii kopnadok 3 BAKCJDKEKT II.

7. Jng po3BedeHHsS BUKOPUCTOBYIOTH TIBKM CTEPUJIBHY BOAY Ui iH €KUM 1 mpucTpiit mis
po3Be/ieHHs, IO TNpejacTaBieHuit B ymakorui. Ilepeeprits cucremy 3 BAKCJDKEKT I,
NPUEAHAHOTO 10 (JIaKOHY 3 PO3ZYMHHMKOM TakK, 100 (pJ1akOH ONMMHUBCS Hal MPUCTOCYBAHHSM.
Bcrapre 6inuil minacTukoBuil 3ybenp y npoOKy ¢uakoHa 3 mpenapaTtoM
BTATHE PO3YMHHMK Y GiakoH 3 npenapatom AJIBEUT (man. c).

8. OOGepexxHO mepeMmillaiiTe 0 NMOBHOrO PO3YMHEHHS Ipenapat
PO3YMHHUBCS TOBHICTIO, IHAKIlIe aKTUBHA PEYOBMHA HE MPO

W
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Ipenapar WBUAKO PO3YMHSETHCS (3BMYAMHO MeHuIe, HiX 32 1 XxBuiuHy). Ilicas po3BeneHHs
PO3YMH MOBUHEH GYTH YHCTHM, IPO3OPHM i BUIbHUH BiJl CTOPOHHIX JOMILIOK.

IncTpykuis aus in’ exmii
Jlns BBeJIeHHS 3aCTOCOBYHTE HAKOHEYHHK IIIPHIA 1O AOAAETHCS.

Baoicnuea npumimka:

e He namaraiiTech BBOAMTH iH €KIiIO TMepll HIK NpoiijieTe creuianbHe TPeHYBaHHS 3
Barmm Jiikapem abo MeICECTPOXO.

e IlepeBipTe NpUrOTOBIEHHH PO3YMH HAa CTOPOHHI JOMIWIKK i 3HeGapBieHHS mepe.
pO3Be/IeHHAM (PO34YMH MOBHHEH GyTH Npo30puM, 6e36apBHUM i BiJIbHAM BiJl CTOPOHHIX
YacToK).
He BukopuctoByiite AJIBENT, AKmo po3ynH He € MOBHICTIO MPO30pHM abo MOBHICTIO
He PO3UMHMBCS.

1. Binkpuiite cuniii xomadok 3 BAKCJDKEKT II. He naGupaiite noBitps y LIIPHL.
Ipueanaiite wmpui 10 BAKCIDKEKT II (Man. d).

2 ITepeBepHiTh cucTemy ((IaKoH 3 KOHLEHTpaToM Mae 6yTH 3BepXxy). Habepith KOHLEHTpaT y
IIIPHIL, IOBIIBHO MOTATHYBIIH NopuieHs (Mai. e.)

B Bin’ennaiiTe mmpui.

4. [IpuennaiiTe MeTeaMK TONKH A0 Iumpuua. Beeaite BHYTpilHbOBeHHO. [lpemapar MoxHa

BBOJMTH 31 MBHAKICTIO He Ginbme 10 mu 3a xBwiuHy. (uBitees Poznin 4 «Moxiuei mobivni
edheKTuy).

Maur. d. Mar. e.

JlikyBaHHs Ha BUMOTY
¥V pasi HacTynHUX reMOparquux BHIaJIKiB aKTUBHICTh QJaKTopa VIII He noBMHHA MajgaTh HUKYE
HABEJIEHOTO MJIa3MOBOr0 piBHs akTUBHOCTI (Y0260 MO/ ) y BllIHOBllIHOMy neplom JlaHa Ta,éﬂuﬂﬂ.

JlosyBaHHs 1 4acToTa BBeJeHHs NMOBMHHI OyTH ajanToBaHi 10 Kiipd
iHauBinyansHoMy Bunaaky. [Ipu neBHux obcTaBMHAX (HANPHUKIIAL,

+Y KQXKHOMY,
T\'ﬂ&ﬁ“‘»v
opy 9 ]
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Cryninb KpPOBOTEYi/THII
XipypriyHoro BTpy4aHHs

IMoTpidHa mikoBa
akTHBHicTH @aKTOpa
VIII B xpoBi micas
iHgys3ii (%o ab6o

YacroTa I03yBaHHS
(rogun)/TpuBaJicTs Tepamnii (B AHAX)

MO/aennJairTp )
PanHiii reMapTpo3, M’s30Ba 20-40 IMosToOproiiTe iH’ €Kil KOXHI 12-24
KpoBoTeya abo KpoBOTEYa B roauHy (ia 8 10 24 roauH ManieHTaM
POTOBi#l TOPOKHKHI. BiKOM /10 6 POKiB) IPOTATOM
LoHaWMeHIe 1 qHs, TIOKU HE
TIPUNTMHUTECS KpOoBOTeYaabo He Oye
JIOCSITHYTO 3arOFOBAHHS.
[TinBuILEeHUH reMapTpo3, 30-60 ITosToproiite in’ekuii koxHi 12-24
M’s30Ba KpoBOTEHa abo roguHu (Bia 8 10 24 rofuH NalieHTaM
remMaToma. BiKOM /10 6 POKiB) MpOTSIroM 3 - 4 1HiB
abo Ginblie, MoKK He 6YAYTh YCYHEHi
Oi1b UM HEJi€3/1aTHICTb.
3arpo3ziuBa Ui KUTTS 60 - 100 ITosTOprO¥iTe iH €Kil KoXkHI 8-24
KpOBOTEHUA. roauuu (Bix 8 10 24 roauH naieHTaM
BiKOM 10 6 POKiB), IOKH He Oyne
yCyHEeHa 3arpo3a AJs KUTTS.
Xipypriuse BTpy4aHHsI
Hesnaune 30-60 KosxHi 24 rogunu (Big 12 1o 24 rogux
B TOoMYy 4MCITi BUIAIEHHS naujieHTaM BiKOM JI0 6 POKiB)
3y0iB MpOTAroM He MeHIe | 106H, OKH He
OyJie JOCSITHYTO 3arOlOBaHHS.
3uaune 80 - 100 IToeToptoiTe iH’exuii koxkHi 8-24
(mepe onepaiero i micyst |roauHHM (Bia 6 10 24 ro/IMH NaieHTam
ornepaitii) BIKOM 10 6 POKiB) 10 aI€KBaTHOI'O

3aroloBaHHsl, JaJli MPOJOBXKYHTE
tepani. [l{onaiiMeHe npotarom 7
JIHIB U1 TiATPHUMKH aKTHBHOCTI
daxropy VIII Big 30% 1o 60%
(MO/penunirp)
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Package leaflet: Information for the user A //é’ OAE / oL/ [z

% ORLE [ )L
ADVATE 250 IU powder and solvent for solution for injection /#/ 76 / /

ADVATE 500 IU powder and solvent for solution for injection /ﬁ / 15026 /CF, / oF
ADVATE 1000 IU powder and solvent for solution for injection / 150, /y 7 /
ADVATE 1500 IU powder and solvent for solution for injection

ADVATE 2000 IU powder and solvent for solution for injection h 160 (/5/ 0/

ADVATE 3000 IU powder and solvent for solution for injection L / /&0, thyﬁ///)@
Octocog alfa (recombinant human coagulation factor VIII)

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If you get any side effects talk to your doctor. This includes any possible side effects not listed
in this leaflet. See section 4.

What is in this leaflet:

What ADVATE is and what it is used for

What you need to know before you use ADVATE
How to use ADVATE

Possible side effects

How to store ADVATE

Contents of the pack and other information

R N

1. What ADVATE is and what it is used for

ADVATE contains the active substance octocog alfa, human coagulation factor VIII produced by
recombinant DNA technology. Factor VIII is necessary for the blood to form clots and stop bleedings.
In patients with haemophilia A (inborn lack of factor VIII), it is missing or not working properly.

ADVATE is used for the treatment and prevention of bleeding in patients of all age groups with
haemophilia A (an inherited bleeding disorder caused by lack of factor VIII).

ADVATE is prepared without the addition of any human- or animal-derived protein in the entire

manufacturing process.

2. What you need to know before you use ADVATE

Do not use ADVATE

- if you are allergic to octocog alfa or any of the other ingredients of this medicine (listed in
section 6)

- if you are allergic to mouse or hamster proteins

If you are unsure about this, ask your doctor.

Warnings and precautions
Talk to your doctor before using ADVATE. You should tell your doctor if you ha

222

EHT Uikt

xon 38004200




151

of ADVATE to prevent or control bleeding. Development of inhibitors is a known complication in the
treatment of haemophilia A. If your bleeding is not controlled with ADVATE, tell your doctor
immediately.

There is a rare risk that you may experience an anaphylactic reaction (a severe, sudden allergic
reaction) to ADVATE. You should be aware of the early signs of allergic reactions such as rash, hives,
wheals, generalised itching, swelling of lips and tongue, difficulty in breathing, wheezing, tightness in
the chest, general feeling of being unwell, and dizziness. These symptoms can constitute an early
symptom of an anaphylactic shock, manifestations of which may additionally include extreme
dizziness, loss of consciousness, and extreme difficulty in breathing.

If any of these symptoms occur, stop the injection immediately and contact your doctor. Severe
symptoms, including difficulty in breathing and (near) fainting, require prompt emergency treatment.

Patients developing Factor VIII inhibitors

If your plasma Factor VIII fails to reach expected levels with ADVATE, or if bleeding is not
adequately controlled, it could be due to the development of Factor VIII inhibitors. This will be
checked by your doctor. You might need a higher dose of ADVATE or even a different product to
control bleedings. Do not increase the total dose of ADVATE to control your bleeding without
consulting your doctor.

Children and adolescents
The listed warnings and precautions apply to both adults and children (from 0 to 18 years of age).

Other medicines and ADVATE
Tell your doctor if you are using, have recently used or might use any other medicines.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor for advice before using this medicine.

Driving and using machines
ADVATE has no influence on your ability to drive or to use machines.

ADVATE contains sodium
This medicine contains 0.45 mmol sodium (10 mg) per vial. To be taken into consideration by patients
on a controlled sodium diet.

3. How to use ADVATE

Treatment with ADVATE will be started by a doctor who is experienced in the care of patients with
haemophilia A.

Your doctor will calculate your dose of ADVATE (in international units or [U) depending on your
condition and body weight, and on whether it is used for prevention or treatment of bleeding. The
frequency of administration will depend on how well ADVATE is working for you. Usually, the
replacement therapy with ADVATE is a life-long treatment.

Always use this medicine exactly as your doctor has told you. Check with your doctor if you are not
sure.

Prevention of bleeding
The usual dose of octocog alfa is 20 to 40 IU per kg body weight, administered every 2 to 3 days.
However, in some cases, especially in younger patients, more frequent injections or higher
be necessary.
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Treatment of bleeding
The dose of octocog alfa is calculated depending on your body weight and the factor VIII levels to be
achieved. The target factor VIII levels will depend on the severity and location of the bleeding.

Dose (IU) = body weight (kg) x desired Factor VIII rise (% of normal) x 0.5

If you have the impression that the effect of ADVATE is insufficient, talk to your doctor.
Your doctor will perform appropriate laboratory tests to make sure that you have adequate Factor VIII
levels. This is particularly important if you are having major surgery.

Use in children and adolescents (from 0 to 18 years of age)

For the treatment of bleeding the dosing in children does not differ from adult patients. For the
prevention of bleeding in children under the age of 6, doses of 20 to 50 IU per kg body weight 3 to
4 times weekly are recommended. The administration of ADVATE in children (intravenously) does
not differ from the administration in adults. A central venous access device (CVAD) may become
necessary to allow frequent infusions of factor VIII products.

How ADVATE is given

ADVATE is usually injected into a vein (intravenously) by your doctor or nurse. You or someone else
might also administer ADVATE as an injection, but only after receiving adequate training. Detailed
instructions for self-administration are given at the end of this package leaflet.

If you use more ADVATE than you should
Always take ADVATE exactly as your doctor has told you. You should check with your doctor if you
are not sure. If you inject more ADVATE than recommended, tell your doctor as soon as possible.

If you forget to use ADVATE
Do not inject a double dose to make up for a forgotten dose. Proceed with the next injection as
scheduled and continue as advised by your doctor.

If you stop using ADVATE
Do not stop using ADVATE without consulting your doctor.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.

If severe, sudden allergic reactions (anaphylactic) occur, the injection must be stopped
immediately. You must contact your doctor immediately if you have any of the following early
symptoms of allergic reactions:

- rash, hives, wheals, generalised itching,

- swelling of lips and tongue,

- difficulty in breathing, wheezing, tightness in the chest,
- general feeling of being unwell,

- dizziness and loss of consciousness.

Severe symptoms, including difficulty in breathing and (nearly) fainting, require prompt emergency
treatment.

Common side effects (may affect up to 1 in 10 people)
Factor VIII inhibitors, headache and fever.
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Uncommon side effects (may affect up to 1 in 100 people)

dizziness, flu, fainting, abnormal heartbeat, red itchy bumps on the skin, chest discomfort, injection
site bruise, injection site reaction, itching, increased sweating, unusual taste in the mouth, hot flushes,
migraines, memory impairment, chills, diarrhoea, nausea, vomiting, shortness of breath, sore throat,
infection of the lymphatic vessels, whitening of skin, eye inflammation, rashes, excessive sweating,
foot and leg swelling, reduced percentage of red blood cells, increase in a type of white blood cells
(monocytes), and pain in the upper abdomen or lower chest.

Related to surgery
catheter-related infection, decreased red cell blood count, swelling of limbs and joints, prolonged
bleeding after drain removal, decreased Factor VIII level and post-operative bruise.

Related to central venous access devices (CVAD)
catheter-related infection, systemic infection and local blood clot at the catheter site.

Side effects with unknown frequency (frequency cannot be estimated from the available data)
potentially life-threatening reactions (anaphylaxis) and other allergic reactions (hypersensitivity),
general disorders (tiredness, lack of energy).

Additional side effects in children

Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in side effects were noted in the clinical
studies.

Reporting of side effects

If you get any side effects, talk to your doctor. This includes any possible side effects not listed in this
leaflet. You can also report side effects directly via the national reporting system listed in Appendix V.
By reporting side effects you can help provide more information on the safety of this medicine.

S How to store ADVATE

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date, which is stated on the label after EXP. The expiry date
refers to the last day of that month.

Store in a refrigerator (2 °C — 8 °C).
Do not freeze.

During the shelf life the powder vial may be kept at room temperature (up to 25 °C) for a single period
not exceeding 6 months. In this case, this medicine expires at the end of this 6 month period or the
expiration date printed on the product vial, whichever is earlier. Please record the end of the 6 months
storage at room temperature on the product carton. The product may not be returned to refrigerated
storage after storage at room temperature.

Keep the vial in the outer carton in order to protect from light.

This product is for single use only. Discard any unused solution appropriately.

Use the product immediately once the powder is completely dissolved.

Do not refrigerate the solution after preparation.

Do not throw away any medicines via waste water or household waste. Ask your pha
throw away medicines you no longer use. These measures will help protect the enviro
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6. Contents of the pack and other information

What ADVATE contains

- The active substance is octocog alfa (human coagulation Factor VIII produced by recombinant
DNA technology). Each powder vial contains nominally 250, 500, 1000, 1500, 2000, or
3000 IU octocog alfa.

- The other ingredients are mannitol, sodium chloride, histidine, trehalose, calcium chloride,
trometamol, polysorbate 80, and glutathione (reduced).

Solvent vial: 5 ml sterilised water for injections

What ADVATE looks like and contents of the pack
ADVATE is a white to off-white friable powder. After reconstitution, the solution is clear, colourless

and free from foreign particles.

Each pack also contains a device for reconstitution (BAXJECT II).

Marketing Authorisation Holder
Baxter AG

Industriestrasse 67

A-1221 Vienna

Manufacturers

Baxalta Belgium Manufacturing SA
Boulevard René Branquart 80
B-7860 Lessines

Belgium

Baxter SA

Boulevard René Branquart 80
B-7860 Lessines

Belgium

For any information about this medicine, please contact the local representative of the Marketing

Authorisation Holder:

Belgié¢/Belgique/Belgien
Baxalta Belgium SPRL
Tél/Tel: +32 2 892 62 00

Bovarapus
Bakcrep bwnrapus EOOJ]
Ten.: +359 2 9808482

Ceska republika
Baxter Czech spol.s.r.o.
Tel.: +420 225774111

Danmark
Baxalta Denmark A/S
TIf: +45 32 70 12 00

Deutschland
Baxalta Deutschland GmbH
Tel: +49 89 262077-011
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Lietuva
UAB "Baxter Lithuania”

Tel: +370 5269 16 90 / +370 5252 71 00

Luxembourg/Luxemburg
Baxalta Belgium SPRL
Tél/Tel: +32 2 892 62 00

Magyarorszag
Baxter Hungary Kft.
Tel.: +36 1 202 1980

Malta
Baxalta UK Limited
Tel.: +44 1 635 798 777

Nederland
Baxalta Netherlands B.V.
Tel: +31 30 799 27 77
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Eesti
OU Baxter Estonia
Tel.: 4372 6 515 120

E\LGda
Baxter (Hellas) E.ILE.
TnA.: +30 210 28 80 000

Espaiia
Baxalta Spain S.L.
Tel: +34 91 790 42 22

France
Baxalta France S.A.S.
Tél: +33 1 70 96 06 00

Hrvatska
Baxter d.o.o.
Tel: +386 1 420 16 80

Ireland
Baxalta UK Limited
Tel: +44 1 635 798 777

Island
Lyfjaver ehf.
Simi: +354 533 6100

Italia
Baxalta Italy S.r.l.
Tel: +39 06 45224 600

Kvnpog
Baxter (Hellas) E.IL.E.
TnA.: +30 210 28 80 000

Latvija
SIA BAXTER Latvia
Tel.: +371 67 784 784
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Norge
Baxalta Norway AS
TIf: +47 22 585 000

Osterreigh
Baxalta Osterreich GmbH
Tel.: +43 1 20100-0

Polska
Baxter Polska Sp. z o.0.
Tel.: +48 22 4883 777

Portugal
Baxalta Portugal, Unipessoal, Lda.
Tel: +351 21 122 03 00

Romania
FARMACEUTICA REMEDIA SA
Tel.: +40 21 321 16 40

Slovenija
Baxter d.o.o.
Tel.: +386 1 420 16 80

Slovenska republika
Baxter Slovakia s.r.o.
Tel: +421 23210 1150

Suomi/Finland
Baxalta Finland Oy
Puh/Tel: +358 201478200

Sverige
Baxalta Sweden AB
Tel: +46 8 50 53 26 00

United Kingdom
Baxalta UK Limited
Tel: +44 1 635 798 777

This leaflet was last revised in

Detailed information on this medicine is available on the European Medicines Agency web site:
http://www.ema.europa.eu/

Instructions for preparation and administration
Aseptic technique is required during preparation of the solution and administration.
Use only the sterilised water for injections and the reconstitution device for preparation of the solution

that are provided with each package of ADVATE. ADVATE must not be mixed with other medicinal
products or solvents.

It is strongly recommended that every time ADVATE is administered, the nam
the product are recorded.
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Instructions for reconstitution

. Do not use after the expiry date stated on the labels and carton.

o Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or
P

{
shows any sign of deterioration as indicated by the symbol: \!f .
. Do not refrigerate the solution after preparation.

1. If the product is still stored in a refrigerator, take both the ADVATE powder and solvent vials

from the refrigerator and let them reach room temperature (between 15 °C and 25 °C).

Wash your hands thoroughly using soap and warm water.

Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6. Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

i For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely
dissolved, otherwise not all reconstituted solution will pass through the device filter. The
product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

D W

Fig. a Fig. b Fig. ¢

Instructions for injection
For administration the use of a luer-lock syringe is required.

Important note:

o Do not try to administer the injection unless you have received special training from your doctor
or nurse.
o Inspect the prepared solution for particulate matter and discoloration prior to administration (the

solution should be clear, colourless and free from foreign particles).
Do not use ADVATE if the solution is not fully clear or not completely dissolved.

1. Remove the blue cap from BAXJECT II. Do not draw air into the syringe. Connect the
syringe to BAXJECT II (Fig. d).

2 Invert the system (the vial with the reconstituted solution has to be on top). Draw the

reconstituted solution into the syringe by pulling the plunger back slowly (Fig. e).

Disconnect the syringe.

(U5)
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4. Attach a butterfly needle to the syringe and inject the reconstituted solution into a vein. The
solution should be administered slowly, at a rate as determined by the patient’s comfort level,
not to exceed 10 ml per minute. (See Section 4 “Possible side effects”).

Bz Discard any unused solution appropriately.

Fig. e

The following information is intended for healthcare professionals only:

On demand treatment

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or IU/dl) in the corresponding period. The following table can be
used to guide dosing in bleeding episodes and surgery.

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those

calculated using the formula may

be necessary.

Degree of haemorrhage/type of | Factor VIII level Frequency of doses (hours)/duration
surgical procedure required (% or IU/dl) | of therapy (days)
Haemorrhage
Early haemarthrosis, muscle 20 —40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the age
of 6) for at least 1 day, until the
bleeding episode, as indicated by pain,
is resolved or healing is achieved.
More extensive haemarthrosis, 30-60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain
and acute disability are resolved.
Life-threatening haemorrhages. 60 —100 Repeat injections every 8 to 24 hours
(6 to 12 hours for patients under the age
of 6) until threat is resolved.
229
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Degree of haemorrhage/type of
surgical procedure

Factor VIII level
required (% or 1U/dl)

Frequency of doses (hours)/duration
of therapy (days)

Surgery

Minor
Including tooth extraction.

Major

30-60

80— 100
(pre- and postoperative)

Every 24 hours (12 to 24 hours for
patients under the age of 6), at
least 1 day, until healing is achieved.

Repeat injections every 8 to 24 hours

(6 to 24 hours for patients under the age
of 6) until adequate wound healing,
then continue therapy for at least
another 7 days to maintain a factor VIII
activity of 30% to 60% (IU/dl).
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Package leaflet: Information for the user

ADVATE 250 IU powder and solvent for solution for injection
ADVATE 500 IU powder and solvent for solution for injection
ADVATE 1000 IU powder and solvent for solution for injection
ADVATE 1500 IU powder and solvent for solution for injection

Octocog alfa (recombinant human coagulation factor VIII)

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of illness are the same as yours.

- If you get any side effects talk to your doctor. This includes any possible side effects not listed
in this leaflet. See section 4.

What is in this leaflet:

What ADVATE is and what it is used for

What you need to know before you use ADVATE
How to use ADVATE

Possible side effects

How to store ADVATE

Contents of the pack and other information

AN W B W) —

j What ADVATE is and what it is used for

ADVATE contains the active substance octocog alfa, human coagulation factor VIII produced by
recombinant DNA technology. Factor VIII is necessary for the blood to form clots and stop bleedings.
In patients with haemophilia A (inborn lack of factor VIII), it is missing or not working properly.

ADVATE is used for the treatment and prevention of bleeding in patients of all age groups with
haemophilia A (an inherited bleeding disorder caused by lack of factor VIII).

ADVATE is prepared without the addition of any human- or animal-derived protein in the entire
manufacturing process.

2: What you need to know before you use ADVATE

Do not use ADVATE

- if you are allergic to octocog alfa or any of the other ingredients of this medicine (listed in
section 6)

- if you are allergic to mouse or hamster proteins

If you are unsure about this, ask your doctor.
Warnings and precautions

Talk to your doctor before using ADVATE. You should tell your doctor if you have been previously
treated with Factor VIII products, especially if you developed inhibitors, since there nﬁt be a hlggg -

risk that it happens again. Inhibitors are blocking antibodies against factor VIII that rediice the
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treatment of haemophilia A. If your bleeding is not controlled with ADVATE, tell your doctor
immediately.

There is a rare risk that you may experience an anaphylactic reaction (a severe, sudden allergic
reaction) to ADVATE. You should be aware of the early signs of allergic reactions such as rash, hives,
wheals, generalised itching, swelling of lips and tongue, difficulty in breathing, wheezing, tightness in
the chest, general feeling of being unwell, and dizziness. These symptoms can constitute an early
symptom of an anaphylactic shock, manifestations of which may additionally include extreme
dizziness, loss of consciousness, and extreme difficulty in breathing.

If any of these symptoms occur, stop the injection immediately and contact your doctor. Severe
symptoms, including difficulty in breathing and (near) fainting, require prompt emergency treatment.

Patients developing Factor VIII inhibitors

If your plasma Factor VIII fails to reach expected levels with ADVATE, or if bleeding is not
adequately controlled, it could be due to the development of Factor VIII inhibitors. This will be
checked by your doctor. You might need a higher dose of ADVATE or even a different product to
control bleedings. Do not increase the total dose of ADVATE to control your bleeding without
consulting your doctor.

Children and adolescents
The listed warnings and precautions apply to both adults and children (from 0 to 18 years of age).

Other medicines and ADVATE
Tell your doctor if you are using, have recently used or might use any other medicines.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor for advice before using this medicine.

Driving and using machines
ADVATE has no influence on your ability to drive or to use machines.

ADVATE contains sodium
This medicine contains 0.45 mmol sodium (10 mg) per vial. To be taken into consideration by patients
on a controlled sodium diet.

Misapplication of ADVATE
Misapplication (injection into the artery or outside the vein) should be avoided as mild, short term

injection site reactions, such as bruising and redness, may occur.

3. How to use ADVATE

Treatment with ADVATE will be started by a doctor who is experienced in the care of patients with
haemophilia A.

Your doctor will calculate your dose of ADVATE (in international units or IU) depending on your
condition and body weight, and on whether it is used for prevention or treatment of bleeding. The
frequency of administration will depend on how well ADVATE is working for you. Usually, the
replacement therapy with ADVATE is a life-long treatment.

Always use this medicine exactly as your doctor has told you. Check with your doctor if you are not
sure.
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Prevention of bleeding

The usual dose of octocog alfa is 20 to 40 IU per kg body weight, administered every 2 to 3 days.
However, in some cases, especially in younger patients, more frequent injections or higher doses may
be necessary.

Treatment of bleeding
The dose of octocog alfa is calculated depending on your body weight and the factor VIII levels to be
achieved. The target factor VIII levels will depend on the severity and location of the bleeding.

Dose (IU) = body weight (kg) x desired Factor VIII rise (% of normal) x 0.5

If you have the impression that the effect of ADVATE is insufficient, talk to your doctor.
Your doctor will perform appropriate laboratory tests to make sure that you have adequate Factor VIII
levels. This is particularly important if you are having major surgery.

Use in children and adolescents (from 0 to 18 years of age)

For the treatment of bleeding the dosing in children does not differ from adult patients. For the
prevention of bleeding in children under the age of 6, doses of 20 to 50 IU per kg body weight 3 to

4 times weekly are recommended. The administration of ADVATE in children (intravenously) does
not differ from the administration in adults. A central venous access device (CVAD) may become
necessary to allow frequent infusions of factor VIII products. This presentation is available with 5 ml
solvent and 2 ml solvent. However, for the 2 ml presentation there is no documentation available in
children below 2 years of age.

Due to the decrease in injection volume for ADVATE reconstituted in 2 ml, the time to react to
hypersensitivity reactions during an injection is further reduced. Therefore, caution is advised during
injection of ADVATE reconstituted in 2 ml, especially in children.

How ADVATE is given

ADVATE is usually injected into a vein (intravenously) by your doctor or nurse. You or someone else
might also administer ADVATE as an injection, but only after receiving adequate training. Detailed
instructions for self-administration are given at the end of this package leaflet.

If you use more ADVATE than you should
Always take ADVATE exactly as your doctor has told you. You should check with your doctor if you
are not sure. If you inject more ADVATE than recommended, tell your doctor as soon as possible.

If you forget to use ADVATE
Do not inject a double dose to make up for a forgotten dose. Proceed with the next injection as
scheduled and continue as advised by your doctor.

If you stop using ADVATE
Do not stop using ADVATE without consulting your doctor.

If you have any further questions on the use of this medicine, ask your doctor.

4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.

If severe, sudden allergic reactions (anaphylactic) occur, the injection must be stopped
immediately. You must contact your doctor immediately if you have any of the following early
symptoms of allergic reactions:

- rash, hives, wheals, generalised itching,

- swelling of lips and tongue,

- difficulty in breathing, wheezing, tightness in the chest,
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- general feeling of being unwell,
- dizziness and loss of consciousness.

Severe symptoms, including difficulty in breathing and (nearly) fainting, require prompt emergency
treatment.

Common side effects (may affect up to 1 in 10 people)
Factor VIII inhibitors, headache and fever.

Uncommon side effects (may affect up to 1 in 100 people)

dizziness, flu, fainting, abnormal heartbeat, red itchy bumps on the skin, chest discomfort, injection
site bruise, injection site reaction, itching, increased sweating, unusual taste in the mouth, hot flushes,
migraines, memory impairment, chills, diarrhoea, nausea, vomiting, shortness of breath, sore throat,
infection of the lymphatic vessels, whitening of skin, eye inflammation, rashes, excessive sweating,
foot and leg swelling, reduced percentage of red blood cells, increase in a type of white blood cells
(monocytes), and pain in the upper abdomen or lower chest.

Related to surgery
catheter-related infection, decreased red cell blood count, swelling of limbs and joints, prolonged
bleeding after drain removal, decreased Factor VIII level and post-operative bruise.

Related to central venous access devices (CVAD)
catheter-related infection, systemic infection and local blood clot at the catheter site.

Side effects with unknown frequency (frequency cannot be estimated from the available data)
potentially life-threatening reactions (anaphylaxis) and other allergic reactions (hypersensitivity),
general disorders (tiredness, lack of energy).

Additional side effects in children

Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in side effects were noted in the clinical
studies.

Reporting of side effects
If you get any side effects, talk to your doctor. This includes any possible side effects not listed in this

leaflet. You can also report side effects directly via the national reporting system listed in Appendix V.

By reporting side effects you can help provide more information on the safety of this medicine.

5, How to store ADVATE
Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date, which is stated on the label after EXP. The expiry date
refers to the last day of that month.

Store in a refrigerator (2 °C — 8 °C).
Do not freeze.

During the shelf life the powder vial may be kept at room temperature (up to 25 °C) for a single period
not exceeding 6 months. In this case, this medicine expires at the end of this 6 month period or the
expiration date printed on the product vial, whichever is earlier. Please record the end of the 6 months
storage at room temperature on the product carton. The product may not be returned to refrigerated
storage after storage at room temperature.

Keep the vial in the outer carton in order to protect from light.
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This product is for single use only. Discard any unused solution appropriately.
Use the product immediately once the powder is completely dissolved.
Do not refrigerate the solution after preparation.

Do not throw away any medicines via waste water or household waste. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What ADVATE contains

- The active substance is octocog alfa (human coagulation Factor VIII produced by recombinant
DNA technology). Each powder vial contains nominally 250, 500, 1000, or 1500 IU octocog
alfa.

- The other ingredients are mannitol, sodium chloride, histidine, trehalose, calcium chloride,
trometamol, polysorbate 80, and glutathione (reduced).

Solvent vial: 2 ml sterilised water for injections

What ADVATE looks like and contents of the pack

ADVATE is a white to off-white friable powder. After reconstitution, the solution is clear, colourless
and free from foreign particles.

Each pack also contains a device for reconstitution (BAXJECT II).

Marketing Authorisation Holder
Baxter AG

Industriestrasse 67

A-1221 Vienna

Manufacturers

Baxalta Belgium Manufacturing SA
Boulevard René Branquart 80
B-7860 Lessines

Belgium

Baxter SA

Boulevard René Branquart 80
B-7860 Lessines

Belgium

For any information about this medicine, please contact the local representative of the Marketing
Authorisation Holder:

Belgié/Belgique/Belgien Lietuva

Baxalta Belgium SPRL UAB "Baxter Lithuania”

Tél/Tel: +32 2 892 62 00 Tel: +370 5269 16 90/ +370 5252 71 00
Bovarapus Luxembourg/Luxemburg

Bakcrep Brirapust EOO /T Baxalta Belgium SPRL

Ten.: +359 2 9808482 Tél/Tel: +32 2 892 62 00

Ceska republika Magyarorszag

Baxter Czech spol.s.r.o. Baxter Hungary Kft.

Tel.: +420 225774111 Tel.: +36 1 202 1980
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Danmark
Baxalta Denmark A/S
TIf: +4532 70 12 00

Deutschland
Baxalta Deutschland GmbH
Tel: +49 89 262077-011

Ee__sti
OU Baxter Estonia
Tel.: +372 6 515 120

E)\ada
Baxter (Hellas) E.IL.E.
TnA.: +30 210 28 80 000

Espaiia
Baxalta Spain S.L.
Tel: +34 91 790 42 22

France
Baxalta France S.A.S.
Tél: +33 1 70 96 06 00

Hrvatska

Baxter d.o.o.
Tel: +386 1 420 16 80

Ireland
Baxalta UK Limited
Tel: +44 1 635 798 777

island
Lyfjaver ehf.
Simi: +354 533 6100

Italia
Baxalta Italy S.r.l.
Tel: +39 06 45224 600

Kvnpog
Baxter (Hellas) E.ILE.
TnA.: +30 210 28 80 000

Latvija
SIA BAXTER Latvia
Tel.: +371 67 784 784

This leaflet was last revised in
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Malta
Baxalta UK Limited
Tel.: +44 1 635 798 777

Nederland
Baxalta Netherlands B.V.
Tel: +31 30 799 27 77

Norge
Baxalta Norway AS
TIf: +47 22 585 000

Osterreigh
Baxalta Osterreich GmbH
Tel.: +43 1 20100-0

Polska
Baxter Polska Sp. z 0.0.
Tel.: +48 22 4883 777

Portugal
Baxalta Portugal, Unipessoal, Lda.
Tel: +351 21 122 03 00

Romania
FARMACEUTICA REMEDIA SA
Tel.: +40 21 321 16 40

Slovenija
Baxter d.o.o.
Tel.: +386 1 420 16 80

Slovenska republika
Baxter Slovakia s.r.o.
Tel: +421 232101150

Suomi/Finland
Baxalta Finland Oy
Puh/Tel: +358 201478200

Sverige
Baxalta Sweden AB
Tel: +46 8 50 53 26 00

United Kingdom
Baxalta UK Limited
Tel: +44 1 635 798 777

Detailed information on this medicine is available on the European Medicines Agency web site:

http://www.ema.europa.eu/
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Instructions for preparation and administration
Aseptic technique is required during preparation of the solution and administration.

Use only the sterilised water for injections and the reconstitution device for preparation of the solution
that are provided with each package of ADVATE. ADVATE must not be mixed with other medicinal
products or solvents.

It is strongly recommended that every time ADVATE is administered, the name and batch number of
the product are recorded.

Instructions for reconstitution
. Do not use after the expiry date stated on the labels and carton.
J Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or

g
i
shows any sign of deterioration as indicated by the symbol: \EJ'.
. Do not refrigerate the solution after preparation.

L. If the product is still stored in a refrigerator, take both the ADVATE powder and solvent vials

from the refrigerator and let them reach room temperature (between 15 °C and 25 °C).

Wash your hands thoroughly using soap and warm water.

Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6. Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

7. For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely
dissolved, otherwise not all reconstituted solution will pass through the device filter. The
product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

D L

Fig. a Fig. b Fig. ¢

Instructions for injection
For administration the use of a luer-lock syringe is required.

Important note:
o Do not try to administer the injection unless you have received special training
Oor nurse.
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o Inspect the prepared solution for particulate matter and discoloration prior to administration (the
solution should be clear, colourless and free from foreign particles).
Do not use ADVATE if the solution is not fully clear or not completely dissolved.

1 Remove the blue cap from BAXJECT II. Do not draw air into the syringe. Connect the
syringe to BAXJECT II (Fig. d).

2. Invert the system (the vial with the reconstituted solution has to be on top). Draw the
reconstituted solution into the syringe by pulling the plunger back slowly (Fig. e).

3. Disconnect the syringe.

4. Attach a butterfly needle to the syringe and inject the reconstituted solution into a vein. The

solution should be administered slowly, at a rate as determined by the patient’s comfort level,
not to exceed 10 ml per minute. (See Section 4 “Possible side effects”).
Sk Discard any unused solution appropriately.

Fig. d Fig. e

il

The following information is intended for healthcare professionals only:

On demand treatment

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or IU/dl) in the corresponding period. The following table can be
used to guide dosing in bleeding episodes and surgery.

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those
calculated using the formula may be necessary.

Degree of haemorrhage/type | Factor VIII level Frequency of doses (hours)/duration of
of surgical procedure required (% or 1U/dl) | therapy (days)

Haemorrhage

Early haemarthrosis, muscle 20-40 Repeat injections every 12 to 24 hours
bleeding or oral bleeding. (8 to 24 hours for patients under the age

of 6) for at least 1 day, until the bleeding
episode, as indicated by pain, is resolved
or healing is achieved.

More extensive haemarthrosis, | 30 — 60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain and
acute disability are resolved.

Life-threatening haemorrhages. | 60 — 100 Repeat injections every 8 to 24 hg
(6 to 12 hours for patients undephesage==.
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Surgery

Minor
Including tooth extraction.

Major

30 -60

80100
(pre- and
postoperative)

Every 24 hours (12 to 24 hours for
patients under the age of 6), at
least 1 day, until healing is achieved.

Repeat injections every 8 to 24 hours

(6 to 24 hours for patients under the age
of 6) until adequate wound healing, then
continue therapy for at least

another 7 days to maintain a factor VIII

activity of 30% to 60% (IU/dl).
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1. HA3BA JIIKAPCBKOI'O 3ACOBY
AJIBEWT 1000 OJ] M1 MOPOIIOK i pO3YMHHHMK I PO3UHHY JUIs 1H €KL
2. SIKICHW I KIbKICHU CKJIAJT

Koxen ¢uakon mictuts npudmmsHo 1000 MO dakropy xoarynsauii kposi moxunu VIII (p JTHK),
oktokor anbda. AJIBEMT mictuts mpu6iusno 200 MO/mi doaxTopy Koarynsiuii kpori oaunu VIII
(p AHK), oxTokor anbda micis po3BeIeHHs.

E(ekTHBHICT, BH3HAYAEThCA 3a JONOMOIOK TECTy XPOMOIEHHMH aHali3 3a E€BponewchKO
®apmaxkoneeto. ITntoma aktuBHicTs AJIBEWT cTanosuts npubmusno 4,000-10,000 OJI/ Mr Ginky.
OxTtokor anbda (daxrop koarymsuii kpori momuuu VIII (p JHK) wue ounmennii Ginox, mo
ckyagaeTbes 3 2332 aMiHOKMCIOT. Bupobnserses 3a qonomororo TexHosorii pekom6inanthoi JJHK
B kiaituHax (CHO) se4yHWKiB KuTalicbKOro Xom'suka. ['oTyloTh 6e3 nojaBaHHS Oyab-sKOro
(ex3orenHoro) Ginka JoauHKA abo Ginka TBAPUHHOTO MOXO/KEHHS B MPOLEC] OYMIIEHHS KYJIbTYPH
KJIITHH ab0 KiHIIEBOTOCIIOIyYEHHS.

JlonoMi>kHi PEYOBMHH 3 BiIOMHM eheKTOM:
0.45 mMmoup Hatpito (10 Mr) Ha ¢1akoH

J11si NOBHOTO MepesiKy JOMOMDKHAX PEYOBHH AMBMTUCH IYHKT 6.1

3. JIIKAPCBKA ®OPMA
[TopowIok Ta po34UHHUK U1 PO3YUHY [UIS iH’ €KLIH.

[MTopomok: Bix 6inoro 10 611yBaToro KoJabopy IMyXKUH MOPOLIOK.
Posunnnuk: ITpo3opa Ta 6e36apBHa piavHa.

4. KJITHIYHI OCOBJIMBOCTI
4.1 IToka3aHHSA 0 3aCTOCYBAaHHSHA

JlikyBanHs i mpodinaKTka KpoBoTed y nanieHTis 3 'emodiniero A (Bpokenoro nedinuty Pakropa
VIII). AAIBEUWT noka3aHuii BCiM BIKOBUM IpynaM.

4.2 Croci6 3acTocyBaHHS Ta 1031

JlikyBaHHs CJIiJ MOYMHATH IiJ HaraiaoM JiKaps, sSKHH Mae JOCBiI B JiKyBaHHI remodinii 3a
HasBHOCTI peaHiMaliifHMX YMOB JJIsl HEraiHOi J10IIOMOIH NpH aHadinakcii.

aHHS
Jlo3yBaHHs i TPUBATICTH 3aMiCHOT Teparlil 3aJIeKUTh Bif cepiio3HocTi aediuuty daxropy VIII, micnus
i MmaciTabiB KpOBOTEY, @ TAKOX BiJl KJIIHIYHOTO CTaHy Malli€HTAa.

Kinekicts ogunuip ®@akropa VIII, mo BBOAUTECS, BUPAXAEThCs B MKHApOAHUX oauHULX (MO),
sKi OB’ s3aHi 3 moTo4HuM ctanaaptom BOO3 nns npenapatiB @akrtopa VIII. AxtuBHicTe Pakropa
VIII B nuiasmi BupaxkaeTbes abo y BiAcOTKaX (0 BIAHOLIEHHIO 10 HOPMaJbHOI JIFOACHKOI IIa3MHU),
a60 8 MO (1o BiHOIEHH!O 10 MixkHapoaHoro ctanaapty @axropa VIII B ninasmi).

Onna mixkaapoana oguauis (MO) aktuHocTi @akropa VIII exBiBanenTHa Kinbkocti ®@aktopa VIII
B OZIHOMY MJI HOPMaJIBHOT JIFOJACHKOT IJIa3MH.

JIiKyBaHHS MPU HEOOXiIHOCTI
Po3paxyHok HeoOximHoi no3u  dakrtopa VIII 6Gasyetbcs Ha e

n1azMu. HeoGxigHa 103a BUZHAUAETHCS 32 (POPMYIIOKO:
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Kinvkicmo ssedenux odunuys (MO) = maca mina x ouikyeane spocmanus gpakmopa VI1II(%) x0.5

VY pa3i HaCTyIHHX PCMOpaFl‘{HHX BUIIAJIKIB, (baKTop VIII akTHBHOCTI He MOBHUHEH OITYCKATHCS HMXX4Ye
MEBHOrO PiBHA aKTHUBHOCTI miasmu (y % Bil HOpMaIbHHX abo MO/peuunnitp) y BiANOBIZHOMY
nepioni. HactynHsa Ta6nuus 1 MOKe BUKOPMCTOBYBATHCS B SIKOCTI OpIiEHTHpPY y BUIIAJIKaX KPOBOTEY
i pH XipypriuHuX yrpy4aHHsX.

Ta6auus 1 Cxema 103yBaHHsS y BUNAJAKAX KPOBOTeY i IPH XipypriYHHX yTPy4aHHIX
Cryninb KpOBOTEYi/THII IMoTpi6Ha mikoBa Yacrtora A03yBaHHHA
XipypriuHoro BTpy4aHHs akTuBHicTL ®akTopa |(rofuH)/TpUBadicTh Tepanii (B IHX)

VIII B kpoBi micas
ingys3ii (% abo
MO/pennitp )
PanHiit remapTpo3, M’ s30Ba 20 -40 [TosToproitTe iH’ekuii KoxHi 12-24
KpoBOTe4a abo KpoBOTeYa B roavnu . (Bix 8 10 24 roauH nauieHTaMm
POTOBIi TOPOKHUHI. BIKOM 710 6 POKiB) IPOTATOM
IoHaiiMeHmIe 1 JHs, IOKH HE
NPUIIMHUTBCS KpoBOTE4aabo He Oyne
JOCSITHYTO 3arOKOBaHHI.
[TigBueHui reMapTpos, 30 - 60 [ToeTOproiiTe iH’ekuii KoxHi 12-24
M’s130Ba KpoBoTeya abo roauHu (Bix 8 10 24 roauH nauiesram
remMaroma. BIKOM 10 6 POKiB) MpOTsrom 3 - 4 1HIB
abo Oisblue, MOKK He OyIyTh YCYHEHI
6iJ1b UM HE/I€31aTHICTE.
3arposnuBa AJ1s KUTTSA 60 - 100 [ToBTOproiTe iH’ €Ki KOXHI 8-24
KpOBOTEYaA. roauuu (Bin 8 1o 24 roauH nauieHTaM
BIKOM J10 6 pPOKiB), IIOKH He Oyne
yCYHEHa 3arpo3a JJIsl JKUTTS.
Xipypriune BTpy4YaHHs
Hesnaune 30 - 60 Koxni 24 rogunu (ix 12 1o 24 rogux
B Tomy umnchi BUganeHHsa nanicHTaM BiKOM JI0 6 pOKiB)
3y0iB npoTsIroM He MeHIe 1 100K, OKU He
OyJie TOCATHYTO 3arOlOBaHHS.
Buaune 80 - 100 IToBTOproiiTe iH’ €Kil KOXKHI 8-24
(nepen onepauiero i micns [roauHM (Bi 6 10 24 TOIMH MaLieHTaM
ornepauii) BIKOM J10 6 POKIB) /10 aJ€KBaTHOIO
3arol0BaHHs, JaJli IPOJOBXKYHTE
tepari. Ll{oHailiMeH1Ie poTsrom 7
JHIB JUIs TITPUMKH aKTHBHOCTI
daxropy VIII Big 30% no 60%
(MO/peunnitp)

Jlo3a i 4acTOTa BBEICHHA MOBMHHI OyTH MixiGpaHi BiIMOBiAHO 0 KJIiHIYHOI CHTYyaUii B KOXKHOMY
KOHKpETHOMY BMIajKy. [Ipu neBHuX oGCTaBMHAaX (HAnpWK/Iaj, HAsBHICTH IHIIGITOPY 3 HHU3BKAM
THTPOM), MOKE BUSBUTUCS HEOOXIAHUM 30ibIIEHHS I03H, Hi’K PO3paxoBaHo 32 GOpMYJIOL0.

[lin yac Kypcy NiKyBaHHs, JOpPeYHO BM3HAuMTH piBHi niasmu ¢axropa VIII pekomeHayeThes
KOHTPOJIOBATH BBEJECHHS 103M | 4acTOTY MOBTOPHMX iH'eKllii. PeTelbHUA KOHTPOJIB 3aMiCHOT
Tepanii 0co6JIMBO BaXJIMBHH y BHIAJKaX MacmTabHOI x1pypr1qH01 onepauu Oxpemi naulenm
MOXKYTb BlllplSHHTI/ICSI peaKme}o 1o daxropa VIII, gocsraioun pisHUX piBHIB BiHOBJIEHH. zvo i
BUSBJISIOTH Pi3Hi NIepio/M HamiBpo3nauy.

Ipoginakmuka
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TIpOTArOM TPUBAIOrO TEPMiHy IPOINIAKTHKH KPOBOTEY Y nauieHTiB 3 reModinieio A, 3BMYaiiHi 1031
Bin 20 10 40 MO ¢axropa VIII Ha Kinorpam Macu Tija 3 iHTepBasoM Biz 2 10 3 JIHIB.

3acmocysanis 6 nediampii

3acTepeKeHHs Ta 3axomu Gesmexu Ans AiTei (0 10 18 pokiB) He BiIpi3HAOTHCS BiI TaKMX /A
gopocnux. V nauieHTiB y Billi 10 6 POKiB, 103K Bix 20 mo 50 MO ¢akropa VIII Ha kinorpam Macu
Tina Big 3 10 4 pasiB HA THKAEHb 1A PO LIAKTHKH.

Crocib 3acTOCYBaHHS

AJIBEWUT crix BBOAMTH BHYTPILIHbOBEHHO. V BMMaaKaX BBEJEHHS IPAliBHUKOM HE MEIUYHOI
chepy 0cOGIMBUX HABUIOK HE MOTPEOYETHCA.

1IBMIKiCTh BBEJEHHS TOBHHHA OYTH KOHTPOJIBOBAHOIO UL zabe3nedeHHs KoM(OpTy MNallieHTa,
MakcuMyM 10MI/XB.

[Tic7st po3BeIEHHS, PO3UMH YUCTUM, IPO3OPHH, BiNLHMI BiJ CTOPOHHIX gomiuiok i mae pH Bix 6.7 1o
Tad

[HCTPYKLIT MO PO3BEJCHHIO JIIKAPCHKOro 3aco0y Mepeji 3acTOCYBaHHAM JIMBATHCD B po3aii 6.6.

4.3 IIpoTunoKa3saHHs

[inepyyT/IHBICTh 10 aKTHBHOI PEHOBUHH a60 110 OyIb-AKOT JOMOMIKHOI PEHOBHHH, 3 nepesiyeHux B
po3aini 6.1 a6o 10 10 GinKiB MUIIEH Ta XOMSIKiB.

4.4  OcoGuBi 3acTepesKeHHs Ta 3aN00iKHi 32aX01H NPH BHKOPHCTAHHI

Linepuyymaugicms

V JesKuX BHUIAJAKaX MpU BBEIEHHI AJIBEWT BHHMKanu TSDKKi aleprivyii peakiii BKIHOYalo4H
anadinaxcito. [Ipernapar MiCTHTh HEBEIUKY KijbKicTh Gimka MHIIEH i XoM’sKiB. SIKIIO BUHHUKIIHA
CHMIITOMH TilepdyyTIMBOCTI, MAli€eHTaM CIIiJ HEraiHo MNPUIMHATH 3aCTOCYBAHHA npenapary i
3BEPHYTHCSA 10 CBOTO Nikaps. IlaieHTn noBuHHI 6YTH NpoiHOPMOBaHi PO PaHHI 0O3HAKH peakuii
rinepuyTIMBOCT, Taki K KPOIHB'SHKa, FeHepali3oBaHa KPOTIHMB'SHKA, CTHCHEHHS B 0011aCTi rpyHOT
KJTiTHHHM, 3a14IKa, NNOTOHIs | aHadinakcis.

V BMMa/Kax MWOKY NOTPiGHO po3MoYaTH 3aralbHi NPOTHILIOKOBI 3aX0/IH.

Iuzibimopu

VTBOpEHHA HEHTpaslizylounX aHTUTLI (inriGiTopis) no ®axrtopa VIII € BITOMUM YCKIaIHEHHSM MPH
nikyeaHHi XBopux remodiniero A. [umu inriiropamu 3a3Bm4ail € imynornooyninu IgG, cnpsaMoBasi
TPOTH TPOKOATYJIALIAHOT axtuHocti ®axrtopa VIII, sAKi BUpaxaloThcs B OMMHHUIAX beTesna na Mi
[Ja3MM 3 BHKOPHCTaHHAM MoaudikoBaHoro amamisy. ¥ [Ialli€HTiB 3 PO3BUTKOM IHTiOITOpPIB 10
®akropa VIII, yMOBH MOXKYTb TPOSIBUTHCA Y BUIJISI HEJOCTAaTHROI KIiiHIuHOI peakuii. B Takux
BHTIA/IKaX PEKOMEHIYEThCS 3BEPTAaTHCA JI0 Crieliali3oBaHuX 1eHTpiB reModinii. PU3MK pO3BUTKY
{HriGiTOpiB 3HAXOANTHCA y MEBHOMY 3B'S3KY 3 macmtabom BBy @akropa VIII, mpu npomy BiH
MakcMManbHHi y repui 20 JHIB BIUIMBY, Ta iHINAMH FeHETHYHMMU i exonoriuHMMHU paktopamu. Y
pifKicHMX BHNaJKaxX iHriGITOpY MOKYTh PO3BMBATHCA micns crumBanHs nepwux 100 aHiB
JTIKyBaHHS.

CriocTepiranucs BUNAAK{ PelMAMBY iHriGiTOpy (3 HH3bKAM TUTPOM) Mic/IsA MEPEXOAY 3 OIHOro
npenapary pekoMbiHanTHoro ®akropa VIII na iHWifl y Maui€eHTiB, IO paHime MpOoXoIuiH
niKyBaHHA, npoTsaroM Ginbure Hixk 100 1HIB NiKyBaHHS, y SKHX B aHaMHe3l CTIOCTEpIraBes PO3BUTOK

inriGitopy.ToMy MOTpiOHO BECTH peTe/bHE CIIOCTEPEXKCHHA 3a namieHTaMu H/Ope; T"p‘é@éuirxy
{HTiGiTOPIB MicyIs 3MIHM IPOJYKTY. .




264

3aranoM HeoOXiJHO BECTH peTeNbHE CHOCTEPEXKCHHs 3a MallieHTaMM, AKi MPOXOAATH JiKYBaHH:
pexomGinanTHuM @akropoM 3ropranHs Kpoei VIII, Ha mpeaMer po3BUTKY iHribITOpIB MUIIXOM
[pPOBE/ICHHS BiIMOBi THUX KIIHIYHUX CIIOCTEPEXKEHD i 1a00paTOPHMX aHami3iB. AKio OuiKyBaHi piBHi
akTuBHOCTI (akropa VIII B miasmi He mnocaAraroThes abo K KpOBOTEYAa HE KOHTPOIIOETHCS
BiIMOBIHOIO 10300, TOTPIGHO BUKOHATH TECT Ha PHCYTHICTh pakTopa VIII. V nauieHTiB 3 BUCOKMM
piBHeM iHriGiTopa, 3amicHa Tepamii ¢akropa VIII moxe Oyrn HeeeKTHBHOIO, TOMY notpibHo
pPO3ITIAHYTH iHIII MOXJIMBI MeToM NiKyBaHHs. Kyparist Takux NawuieHTiB TOBHHHA 3/1IHCHIOBATUCDH
niKapsIMH 3 IOCBiZIOM y OIS 3a MalieHTaMHu 3 reModiniero Ta inriGiropamu dakropa VIIL

Vexnaduenns noe si3auHi 3 Kamemepusayieio

Skmo HeoOXigHMI LeHTpanbHui BeHo3HMH mpucTpiit (CVAD), npuCyTHIH pU3NK BHHHKHEHHS
CVAD-NOB’13aHOr0 yCK/IaJHeHHs BKIIOYaloun Micuesi indexuii, 6akrepiemiito i Tpom603 B micui
KaTeTepH3allii.

Daxmopu, Wo noe s13aHi 3 OONOMINCHUMU PEYOBUHAMU

ITicas po3BeieHHs TiKapcbKoro 3acody mio Mictuth 0.45 Mmons Hatpito (10 Mr) Ha ¢uakon. Lle BapTo
BPAXOBYBAaTH MallicHTaM, 110 [epe0yBaloTh Ha KOHTPOJIbOBaHI! HAaTPieBiii Ji€eTi.

B iHTepecax Nami€HTiB PEKOMEHIYETHCSA MO MOXIMBOCTI NPH KOXKHOMY BBEJCHHI Npernapary
AJIBEWT sanucyBaty Ha3By i Homep cepii (mapTii) npenapary st TOro mod iATPUMYBATH 3B'A30K
MIDX NaLliEHTOM i IapTi€ro NiKapchKOro 3acoly

3acmocyeanus 6 nediampii:

3acTepeKeHHs Ta 3aXO0/U Oe3MeKH Ui iTell He BIAPI3HAIOTELCS Bil TAKUX IS IOPOCTHX.
4.5 B3acMogist 3 iHIIAMH JiKapCHKAMH 32c00amMu Ta inmi popMu B3aeMOil
JlocTipKeHHS 11010 B3a€MOZIT 3 AJIBEMT ne nposoaumcs.

4.6 3acTocyBaHHs y epiojl BariTHOCTI Ta roAyBaHHS IPYII0

Buryenns BBy ®aktopy VIII Ha penpoayKTHBHICTb J1abOpaTOPHUX TBAapMH HE MPOBOIAUIIOCE.
BuX0IS4M 3 HU3bKOT YaCTOTH 3aXBOPIOBAHHs JKIHOK remodiniero A, BiICyTHIH JIOCBiJ CTOCOBHO
pukopuctanHs ®axtopa VIII mix wac BaritHocTi i roayBaHHs rpyamo. Tomy @aktop VIII cnig
BMKOPUCTOBYBATH I1iJl 4aC BariTHOCTI i FOyBaHHSA PY/IIO JIUIIE, AKIIO € 4iTKi [10Ka3aHHA.

4.7 BouinB Ha 3IaTHICTH KepyBaTH aBTOMOOLJ1eM 200 iHHMH MeXaHi3MaMH
AJIBEUT He BrimBae Ha 30aTHICTb KOpyBaTH aBTOMOG1IeM aGo IHUIHMH MeXaHi3MaMH.
4.8 ITo6Giuni peakuii

Pesome 3 besnexu

Kniniuni nocmimkenns 3 AJIBEWT Bxmouae 418 10ciipkeHb OHOTO 3aCTOCYBaHHS AJIBEUT B
saranbHOMy 06cs3i 93 mobiunmx peaxuiii.Hebaxkani moGivui peaxuii, M0 BHHAKAIOTL 3 4acTOKO
MepioMUHICTIO, BUKIMKAIM PO3BMTOK HEHTpallisytouuX aHTuTin a0 ¢akropa VIII (iaribitopis),
rOJIOBHHHM O1Jb 1 TMXOMAaHKY.

TinepuyTaneicTs a6o anepriuni peakwii (1Mo MOXKYTh BKMo4aTH Habpsk KBiHKe, 3y1 i MIOYepBOHIHHA
B Micwi iH(y3ii, 03H06, TOUEPBOHIHHS, FeHepaTi30BaHy KPOMUB’SHKY, TOIOBHHIA O1/1b, KPOIIMB’ AHKY,
riloTeH3ito, JeTapriio, HyIOTY, HECTIOKiH, Taxikapailo, BakKiCTb y IpyAsx, ONIOBaHHS, XPHIIH)
criocTepiraaucs piaKo i JesKi BUNaJKu MOKYTh POrpecyBaTu 10 rocTpoi aHadinakcii (BKIIOYaOYH
IIOK).

PO3BMTOK aHTHTLI 70 Oilka MuIIi a6o XOM’SuKa MOXYTb CIOCTEpira
rinep4yyTIMBOCTI.
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V nauieHTiB 3 remodini€ro A MOXYTb PO3BMHYTUCAHEHTpaTi3ylodi anTutina (iHri6iTopH) ¢dakropa
VIIL. SIKio BUHHKAKOTh TaKi iHri6iTopH, To cTaH He Gy/e MPOSBIISTA JOCTaTHBOT KJIIHIYHOT peaKuil.
V Takux BUITAAKaX PEKOMEHIYEThCS 3B’ A3aTHCD i3 CIIeLiani30BaHMM LEHTPO remodinil.

Jlani wodo nobiynux peaxyii 6 madauyl

V HacTynHii Tabmuui 2 nepenideni mo6iuni peakii, sKi CTIOCTEpIraTics Y CTIOHTAHHMX 3BiTaX Mpu
IpOBe/IeHH] KIIHIYHMX I0CTi/KeHb. 3riIHO YaCTOTH B rpymnax no6iyHi peakuil BU3HAUEHi B MOPSAIKY
3HMKEHHS Cepiio3HOCTI KITiHIYHOro IPOsBY 3a KiacHpikalli€ero CHCTeM opranis MedDRA.

Kpurepil OLiHKM 4acTOTH PO3BMTKY TOBI4HOI peaKuil NOALIOThCA Ha ayxe uacti (>1/10); wacTi
(>1/100 npo <1/10); ueuacti (=1/1000 no <1/100); nooauHOKi (>1/10000 mo <1/1000) i piaxicHi
(<1/10000), HeBimoMmi (He MOke OyTH OLIHEHA 33 HAABHAMH naHuMHK) B Mekax KOKHOI Ipynu
YaCTOTH yrpyrnoBaHHs, HebaxaHi e)eKTH MPeCTaBIEH] B MOPAIKY 3MEHIICHHS BaXKKOCTI.

Ta6muus 2 YUacToTa noGiYHAX peakuil y KIiHiYHAX A0CTiUKeHHSX Ta popMax CHOHTAHHUX
3BITIB
Kiac cucremu oprasis ITo6iyna peakuis Yacrtora?
MedDRA
[Hdekuil 1 3apaKeHHs ['pun HevacTi
napasuTamMmu JlapuHTiT HevacTi
Po3naam KpOBOHOCHOT i Hpurnivenns @axropy VIII®  |4acti
niM$aTHIHOT CHCTEMH Jlimdanrit HeJacTi
Po3znagy iMyHHOT CHCTEMH AnadinakTuuHi peaxuii HEB1JIOMO
[inep4yTIuBiCTH HEBIJJOMO
Po3naau HepBOBOI CHCTEMH ["osoBHM 6171b YacTi
3anaMopoYeHHs HeyacTi
Brpara cBiOMOCTI HevacTi
CHHKOIIa HeyacTi
Tpemop HevacTi
MirpeHb HeyacTi
Jlucres3ist HeyacTi
Posnaau opratis 30py 3anajieHHs OYei HeyacTi
CepueBi po3iaau [TpucKOpeHHsI cepLeOUTTs HevacTi
CynuHHI po3naau ['emaTomu HeYacTi
[Ninepemia o6au1isa HeuacTi
bnigicts HevacTi
Poznaau auxaHHs, TPYIHOT JlucnHoe HeyacTi
KJIITHHY | Me/lilacTHHAJIBHI
po3nanau
1ImyHKkoBo-KuIIKOBI po3namu  |[liapes HeyacTi
Bisb B J)KMBOTI HevacTi
Hynora HevacTi
brroBanuA HevacTi
VpakeHnHs WKipH i migmkipHoi |CeepOixk HeyacTi
TKaHUHH Bucun HeyacTi
[inepriapo3 HevacTi
Kponue’sHKa HevacTi
3arajibHi po3Jaau Ta ypaxeHnHs|JInxomanka 4acTi
Miclis BBEJIEHHS Ilepudepnunuii HaGpsK HeyacTi
binb y rpyasax HeyacTi
TlckomopT B 06nacTi rpyeii [nedacpr” )
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Ta6auus 2 Yacrora no6ivaux peakuii y KJIIHIYHHX JOCTIIKeHHAX Ta GOpMaxX CIIOHTAHHHUX
3BITIB
Kuaac cucremu opranis IloGiuna peakuis Yacrora?
MedDRA
O3H00 HeYacTi
HesnyxaHHs HeyacTi
CynuHHa remMaroma B Micli HevacTi
BBE/ICHHS
Broma HEB1IOMO
Peaxuis B Miclli BBEI€HHS HEBiZOMO
Huckompopt HEB1JOMO
AHanizu 36inbIIeHHS KiTbKOCTI HevacTi
MOHOLIMTIB
SHIKEHHS® PiBHA KOArylsuii  [HedacTi
¢axTopa VIII
3HM)KEHHS TTOKa3HHUKa HevacTi
reMaTOKPUTY
AHOMaJIbHI pe3yIbTaTH HeyvacTi
71abopaTOpHUX aHalli3iB
TpaBmu, OTpy€eHHS Ta [TicnsnpouenypHi HeuacrTi
YCKJIaJIHEHHS [IPU [IPOBEACHH] |yCKIaJHEHHA
TpIEPY ITicismpoueaypHi remoparii  |HedacTi
CropoHHi peakuii nmix yac HeyacTi
pOLEypPH

a) Po3paxoBaHO Ha OCHOBI 3arajIbHOI KiJIbKOCTi XBOPHUX, SKi OTPUMYBAJIH AJIBEUT (418).

b) Hecnonipane 3nuxenns piBus dpakropa VIII 3ropraHHs KpoBi Bifi0ys10¢s y OMHOro NauicHTa
nizx yac 6esnepepeHoi indysit AJJBEWUT nicns onepauiitnoro Brpy4anss. (micius 10-14 auiB).
ByB miaTpuMyro4mii reMocTa3 Bech 4ac y LpoMy mepiofi i piBHi ¢akropa VIII mnasmu i
IIBU/KICTH KJIipeHCY IOBEpHY/IHMCs Ha BiAIOBiAHI 3HayeHHA Ha 15 JeHb micis onepauii.
Awnanis inri6itopa ®axropy VIII BUKOHaHuMii micis 3aBeplIeHHs Oe3nepepBHOI iHdy3il i 1o
3aKiHYEHHIO JIOCJTiKeHHs OyJIM HEraTUBHUMM.

¢) Ilo6iyni peakuii onucaHi y po3aiii HUKYe.

Onuc okpemux noOiYHux peaxkyii

Pozeumox incioimopa

[Ipo po3BMTOK iHriGiTopa y Hali€HTIiB, IO TMONEPEJHLO JIKYBAIMCh 1 Ti, WO HE OTPUMYBAIH
NiKyBaHHA mnopigomussiock. st peramsHOi iHdopmanii auBuck myHKT 5.1 (Dapmakosoriusi
BrnacTUBOCTI) 1 4.4 (Oco6MBi 3acTepe)keHHs i MPOTUIIOKA3aHHS JI0 3aCTOCYBaHHS)

Hebaocani nobiuni peaxyii 00 3an1UuLKie 810 UPOOHUY020 NPOYECY

229 nauieHTiB, 10 NPOXOIK/IH JIIKYBaHHS Oy/IM OLiHEHi Ha HaABHICTh aHTHTLN J0 OiIKOBUX KJiTHH
Kuraiicbkoro xom’syka (CHO), 3 3 SKMX MOKa3ajlM CTaTHYHO 3HAYyLly TEHIEHLII0 B THTpax, 4
BioOpakaroTh CTiMKi Mikk abo mepexifHWil MKOBUHA MOTEHLian i OJMH MALiEHT MaB OJHOYACHO
00u/IBa TIOKA3HUKHM, ale KOJAHUX KJIIHIYHMX cUMNTOMIB. 3 229 mauieHTiB, siKi Oy/iu nepesipeHi Ha
aHTMTiTa 70 Mumauux IgG, 10 mokazanM €TaTHYHO 3HAYyLly TEeHIEHLiO [0 3pOCTaHHH, 2
NPOIEMOHCTPYBAJH CTIHKHUH Mik abo nepeximmﬁ NiKOBM# MOTEHLIa 1 OJJMH Mal[ieHT
o6u/Ba NoKasHUKK. YOTUPH i3 LUX MALi€HTIB IOBIJOMMIM PO OKPEMi BUIIAKU ch fib
BUCHITH 1 €O IiIBUIIEHY KiBKICTh €03MHO(ITIB MPUITOBTOPHHUX 3aCTO
MPOJYKTY.
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Linepuymausgicmo

AJlepridnmii THI peakuiii BKmodae anadinakciio 1 NpoABIAETLCS 3aNaMOPOUCHHAM, napacTe3isiMH,
BHMCHIIOM, TIOYePBOHIHHAM, HaGPSIKOM 06MY4s, CBEPOEIKOM.

imu

OkpiM yTBOpeHHs iHriGiTopiB y aiTeH, IO paHille He OTPUMYBANH JiKyBaHHsS, Ta YCKJIaIHEHHA
10B’ 3aHi 3 KaTeTepH3alli€lo, BiICYTHi BIKOBi BiIMiHHOCTI B IOOTYHUX peaxuisx, aKi Oyiu BiA3HaueHi
B KJIIHIYHMX JOCTIIKEHHAX.

TTogidomneHHa npo nobiuni peakyii

3BiTHICTH NP0 MOXIMBI TMOOIYHI peaKilii Mmicis BBEICHHS JIKapCchbKOro 3aco0y Mae BaXIIMBE
snavenns. Lle 03BONIA€ MPOJOBIKYBATH MOHITOPUHT OanaHcy KOPHUCTI/PH3HKY JTIKapChKOro 3aco0y.
®axiBui OXOpOHM 370POB'S MPOCATH MOBIAOMIIATH MPO 6yab-aKi MOXJIHBI MOGIYHI peakilii depe3
HalioHaJIbHY CHCTeMy 3BiTHOCTI mepepaxosani B Jlonatky V.

4.9 IlepenozyBaHHsi

BizcyTHI CUMITOMH TIepelo3yBaHHs PEKOMOIHAHTHIM (HaKTOPOM xoarysuii VIIIL
5 ®PAPMAKOJIOI'TYHI BJACTUBOCTI

5.1 ®apmakoaMHAMIYHI BJACTHBOCTI

dapmMakoTepaneBTH4Ha rpyna: aHTHremopariuni saco6u: dakropu sropranss kpoei VIIL Kon ATX:
B02BDO02.

daxtop VIII/@aktopa Binnebpanna ckiaaaeTbess 3 JIBOX MOJIEKYI (®akropa VIII 1 PaxTopa
BimteGpania) 3 pisHUMH Bi3ioNoriyHAMH GYHKLISIMH. AJIBEMT mictuth pekombinanTHHi PakTop
VIII 3ropranHs (OKTOKOT anb(a), TIIKOMpOTEIH, WO 6i0NOTiYHO €KBiBaJEHTHUH TIKONPOTEIHY
dakropa VIII B 1r0ACkKii M1a3mi.

Okrokor anbda Me TIKONpOTeiH, WO CKIANaEThCs 3 2332 aMiHOKHCIOT 3 HpUOJIM3HOIO
MoseKysipHoro Macoto 280k/la. TIpu iHQys3iiiHOMY BBEJIEHHI XBOPOMY Ha remodinito @akrop VIII
3B’s3yeThes 3 PakTopoM Binnebpanna y cucTeMi KpoBooGiry nauienta. AktuBoBanuii ®akrop VIII
nie sk KogakTop I akTHBOBaHOro dakropa IX, npuckoproioun meperBopenHs @akropa X Ha
akTupoBanuii @akTop X. AkTrBoBaHMH PakTop X MepeTBOprOE npotpoMbiH y TpoMOiH. Ilicsis uporo
TpoMmGiH nepetBoptoe diGporen Ha (GidpuH, i gopmyeThes GpiGprHOBHMIA 3rycToK. I'emodinis A — e
[0B’ S3aHHii 31 CTATTIO CMAJKOBHIA PO31aJ] 3TOPTAaHHs KPOBi Yepe3 3HMKEHI PiBHI akTuBHOCTI PakTopa
VIIL, wo cnpuunHse npodysHi kpoBoTeui y cyrmobax, m’azax ado BHYTPILIHIX OpraHax, fKi
BHHMKAIOTh CTIOHTAHHO a60 B Pe3yJIbTaTi BUIAIKOBOT ab0 XipypriqHoi TpaBMH. Pisni ®@akrtopa VIII
B MU1a3Mi 301IBIIYIOTECS 32 JOMOMOIOK0 3aMiCHOT Teparlii, 3aBJAKM AKiH THMYACOBO KOPEIYEThCA
nedinut PakTopa i CXWIBHICTB 710 KPOBOTEHi.

Po3Butok IHridiTopa

IMYHOT€HHICTB AJIBEWTY ouintoBanacs y Mali€HTIB L0 paHile oTpuMyBaiH JiKyBaHHA. B xoxi
KJIiHIYHMX BUOpOOyBaHb 3 AJIBEWT y 233 nireit i nopociux nauientis [aiTi (Bikom 0-16 pokiB) i
jopocii (Bikom crapure 16)] 3 miarHo30M BaxKOl remodinii A (dpakrop VIII<1%) 3 nomnepeanim
3aCTOCYBaHHAM KOHIeHTpalii pakropy VII=150 JHIB T4 IopociuX i aiTe crapioro Biky i >50
JHiB Ui AiTeil <6 POKiB, OJWH TNAli€HT NPOSBHB HU3bKHH THUTP inribiTopa (2.4 O/l B
mommbikopaHoMy aHanisi beressia) micis 26 1HiB mpuioMy AJIBEUT. Hactynsi BunpoGyBaHHs
iHri6itopy y LbOTO MauieHTa ICAA BMXOAY 3 JIOCIiIKEHHS Oynd HeraTMBHMMHU. Y BCiX
JOCIiKEHHAX, Cepe/IHii BILUIMB AJIBEWT 6yB 97.0 aui npuitomy npenapaTy(aianasos ix 1 10 709)
JUIA TALi€HTIB, AKi paHille OTPUMYBaNnM JiKyBaHHsS. 3arajbHa 4acToTa PO3BUTKY OyIb-KOTO
inri6itopa dakropa VIII (HH3bKHI UM BUCOKHMIT) CKIIaziae 0.4 % (1 3233).

TTo 3aBepleHH] HEKOHTPOIbOBaHOro nociimkerns 060103, 16 i3 45 (35.6%) naine
He JIKyBaJIMcs 3 BaXKO remodiniio A (®VII <1%) moHalMeHIIE )y oy
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iuri6itopu ®VIIL: 7 (15.6%) 3a yMoBH po3pobieHi iHri6iTopu 3 BUCOKMM TUTPOM i 9 (20%) 32 ymOBH
pO3po6IeHO HU3bKMI TUTP iHIiGITOPa, 1 3 AKMX TAKOXK k1acndikyroTsCs K TPAH3UTHUH iHTiGITOP.

dakTOpH pH3NKY, TOB'S3aHi 3 PO3BUTKOM iHriGitopa B JaHOMY JOCHI/DKEHHI, HE BKJIIOYAKOUH
KapkazbKoi HAllOHATBHOCTI, CiMeliHy icTopilo iHriGiTopiB i iATeHCHBHE JIIKYBAaHHS Y BACOKMX /032X
npotarom nepmux 20 OJ1. V 20 nocimKyBaHux, AKi HE MaJIF JKOAHOro 3 UKX (haKTOpiB PU3MKY He
6y710 HiSKOTO PO3BUTKY iHTibiTOpA.

Byma 3i6pani nai mo Immykuii iMyHHOT tonepantHocti (IIT) y XBOpHX 3 iHriGitopamu. ¥ cy6-
JOCTIUKEHH] I0CTiKeHH s T, 110 paHille He MpuiiMaiu npenapar 060103, IIT-npouenypu B 11
TAKMX TALi€HTIB OYIM 3aJ0KYMEHTOBaHi. PeTpocrieKTHBHMH aHanis 6ys 3pobnenui y 30
nocimpkenssx Ha ITI (nocnimpkenns 060703), a 36ip naHUX 110 Peectpy 1€ BeIEThCS.

V nocnimkenni 060201 aBi JOBrOCTPOKOBI CXeMH JIIKYBaHHA npodinakTaky Gy/H 3icTapieHi B 53
mamieHTiB, IO  paHimie JlKyBamMCa: PeXMM  J03yBaHHA  KEpYyBaBCH iHIKMBIyaTbHOKO
(hapMaKOKiHETHKOIO (B MekKax AiamasoHy Bix 20 mo 80 MO ¢akropa VIII Ha Kr macu Tina 3
iHTepBanamu 72+6 romH, n=23) 3i CTaHJapTHUM npodinakTHYHIM PEXHMOM 103yBaHHs (Bia 20 10
40 MO/xr xoxHi 48+6 roaun, n=30). PapMakoKiHETHKa KEpPYETbCA PEKHUMOM J03yBaHHI (y
BimoBimHOCTI 0 OpPMYIH) 3 METOIO MiATPUMKH (aKTOpy VIII Ha MiniManeHOMY piBHI >1% y
Mik1030BOMY iHTepBaii 72 roxunu. Jlai Hporo JOCITiKeHHs! TIOKa3yloTh, WO ABa MpoditakTHYHi
pEKMMH 103yBaHHS MOJKHA MOPIBHATH 3 TOUKH 30pY 3MCHILCHHS IIBMIKOCTI KPOBOTEYI.

€gponejicbke MeaidHe AreHTCTBO BiIMOBHIOCH BiZ 0GOB'A3KY IOATH Pe3yIbTaTH JIOCIIKEHD 3
AJIBEWT y Bcix miarpynax neaiaTpHYHOro HaceyeHHs 3 remodiniero A (Bpomkenui nediuut
dakropa VIII) B «Ctumynsuii IMyHHOT ToNepaHTHOCT] y MalieHTiB 3 reModitieio A (BPOJKEHHH
nedinut paxropa VIII), sxi BupoOisnm inriGitTopu a0 dpakropa VIID» i «iikyBaHHA Ta npodinakTuka
KpOBOTeYi y MauieHTiB 3 reModiniero A (Bpomenuit gedimt dakropa VIID». (JluBuCh NyHKT 4.2
iH(opMaLLis A7Ist 3aCTOCYBaHH y TeAiaTpii)

5.2 ®apMaKoOKiHeTHYHI BIaCTHBOCTI

Bci apMaKOKiHETH4HI A0CTiKEHHSA OyIn MpOBeJIeHi 3 AJIBEUT y xBOpHX, L0 paHille JiKyBaIucs
BinBaskKoT i moMipHOi reModinii A (moyaTkoBHii piBeHb pakTopa VIII < 2%). AHaii3 3pasKiB 11a3Mu
6yB NpOBEIEHUIT B LIEHTPAIbHIM naGopaTopii 3a A0MOMOTOI0 OJIHOPIBHEBOTO aHanizy.

B saranbHOMY 195 maiieHTiB 3 roctpoio remodinieio A (OYaTKOBUH pieenb ¢akropa VIII<1%)
Hajaau GapMakoKiHETHYHI napamMeTpH, sKi Oy/iu BKJIFOYEHI IpH Habopi JaHKX aHajli3y BiANOBIIHO
710 IIpoToKoNy dapmakokineTHku. Kareropii nboro aHasizy a4 aiteit (Big 1 micaus go <2 pokis),
piTet (Big 2 10 <5 pokis), AiTei cTapioro Biky (Bia S 10 <12 poxie), migmiTkie (Bix 12 1o <18 pokis)
i nopocmix (18 pokie i crapiue) GyIM BAKOPUCTaHI 71 y3aralbHCHH napameTpiB hapMaKOKiHETHKH
, Iie Bik GyB BU3HAYEHMH sK BiK Ha MOMEHT iHQy3Ii.

Ta6auns 3 3Be1eHHi 1aHi papMaKOKiHETHYHHX NapaMeTpPiB AJIBEUT y Bikosiii rpymi 3
TSKKOK0 GopMOIo reModiii A (M04aTKOBHIi piBeHb ¢axropa VIII <1%)

[Tapamertp (cepeaHe Hogonapokeni | Jlith Hitu ITigomiTku Jopocni
3HAYEHHSIECTaH1apTHE (n=15) (n=30) | crapworo Biky | (n=33) (n=109)
BIJIXMJIEHHS) (n=18)

Beboro AUC 1362.1 £ 1180.0 + | 1506.6 +£530.0 | 1317.1+ 1538.5+
(MO * rox /nn) 311.8 432.7 438.6 519.1
CKOpUroBaHe 22+0.6 1.8+0.4 B0 i 2.1+£0.6 22+0.6
[HkpemeHnTanbHe

BinsoeneHHs U Cmax

(MO/nn 8 MO/kr)a

[lepion HamiBpo3namy 9.0+£1.5 9.6+1.7 11.8£3.8

o V.

w1
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MakcuManbHa 110.5+ 90.8 + 100.5 £25.6 107.6 £ 1113
KOHLCHTpallisd I1a3MH 30.2 19.1 27.6 27.1
[Micas indysii (M/mn)

CepeHiil 9ac XUTTS 11.0+£2.8 120 & 15.1 4.7 15050 | 162061
(rom) 2.7

O6esr 0.4+0.1 0.5+0.1 05+0.2 0.6+0.2 0.54:0.2
posnoainy y

CrabinpHOMY CTaH1

(nn/kr)

Kuipenc (mn / kr * 3.9:09 4.8+1.5 JAE1S 4.1+1.0 3612
ron)

a O6uncmoeTbest 9K (Cmax — 6azoBuii pisens daxropy VIII), posainenuis na 103y 8 MO / Kr, 1€ Cmax
€ MaKCHMaJIbHUM Tlicasindy3iinuM 3HaueHHsM ¢akropa VIIL

Besneka i remocraTH4yHa e(beKTMBHiCTL AJIBEMT B nenianHquﬁ NONyJsALil aHajoriyHa 1MM
MOKa3HUKaM y Z0pOCINX MalienTiB. CKOpHroBaHe BiTHOBIEHH i KIHLEBHIA mepiox HaIiBBMBEIEHHS
(t1,) Gy npubmusHO Ha 20% HIKYMMM B MOJIO/IUMX AiTeH (MEHIIE HXK 6 POKiB), HIX Y JIOPOCIIHX,
110 MOKe GYTH 0GYMOBJIEHO YaCTKOBO BiloOMUM 30UIBIIEHHAM OGCATY M1a3MK Ha Killorpam Bary Tina
B MOJIO/ILIMX Malli€HTIB.

dapmaKoKiHeTHuHi JaHi nauienTiB, mo nikysanucs AJIBEMTom Ha nanuii vac BIZICYTHI.

5.3 Jlokainivni 1aHi npo Oe3nexy

I[OKHIHI‘{HI IlaHl He TOoKaszad OCOOIUBOL HeOe3MeKU I JIIOJWHH, 3aCHOBAHI Ha BUBYEHHI
d)apMaKOHOFI‘{HOI Oesrmnexu, TOKCHKOJIOTIT roCcTpux CTaHlB TOKCHYHOCTI NOBTOPHHUX 103, JTOKaJIbHOT
TOKCHYHOCTI 1 reéHOTOKCHYHOCTI.

6 PAPMAKOJIOITYHI OCOBJIMBOCTI

6.1 Ciiucok I0MOMIKHHX PeYOBUH

[Topomoxk:
Masiton

Hatpiro x1opun
[Nctuaun

Tperanosa

Kanpuiro xiopu
Tpomeramon

[Tonicop6ar 80
I'nmyrartioH (BiTHOBJIEHHIA)

Po3unHHUK:
CrepuiiizoBaHa BoJa JUlsl iH'eKLIH

6.2 HecymicHicTh

Ilpu BiCYTHOCTI JIaHMX WIOAO CYMICHOCTI, el JTiKapchKuii 3aci0 He MOXHA 3MILIYBaTH 3 IHIIUMHU
JKapChKHUMU 3ac00aMH.

6.3 Tepmin npHAaTHOCTI

2 pOKH.

yHaKOBKI/I l'lpOTHl‘OM 3 roauH npu Temnepatypi 25 °C.
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[IpoTsroM TepMiHy MPUIATHOCTI HpH 3GepiranHi, mpernapar Moxe 30epirarucs npu KiMHaTHI#
temneparypi (10 25°C) mpoTsArom 0JJHOro nepioty, 1o He nepeBuIrye 6 Micsuis. I1o 3aBepCHHIO 6

MicsiiB 36epiraHHs Mpy KiMHATHIN Temneparypl NOBMHEH OyTH BKa3aHWil Ha KapTOHHIH YIaKOBIIi.
IIpenapat He MOXKHA NOBEPTATH 10 XOJIOUIbHIKA 3HOBY.

6.4 Ocob.uBi 3am00iKHI 3aX0H 1151 30epiranHs

36epirati B X0JIOMMIBHUKY (2 °C — 8 ek

He 3amMopoXyBaTu.

AJIBEMT 3 BAKCJDKEKT Il nprcToCcyBaHHAM: 36epirary (;aKoH IpenapaTy B 30BHILIHIHA KopoOi,
106 3aXMCTUTH BiJl CBIT/IA

AJIBEMT 3 BAKCJDKEKT III cucremoro: 36epiratu 3anakoBaHui Gmicrep B 30BHIIIHIA KOpOOL,
11106 3aXMCTUTH BiJ CBIT/IA

VMoBM 30epiranHs micJis po3Be/IeHH HB. B po3nini 6.3.

6.5 IIpupoaa Ta BMIiCT YIAKOBKH

OjHa YNakoBKa MiCTHTh (J1akoH 3 TIOPOLIKOM, 5 Mu1 po3unHHMKa Y hrakoHi (00m/Ba 3i cKyia TUITY L,
3aKpUTi yMOBMMHM [IPOOKAMH 3 XJIOPOYTHIIKayTyKy. [Ipenapart npeJcTaBICHUI B OJHIA 3 HACTYNHUX
KoHGirypauin: '

- AJIBEWUT 3 BAKCJDKEKT II mpucTOCyBaHHAM: KOKHA yIakoBKa MiCTHTb (IIaKoH 3
MopoImKoM, (JaKoH, IO MiCTHTh 5 M PO3YHHHHMKA i npucTpiii A1 pO3YMHEHHA
BAKCJDKEKT 1I

- AJIBEWT 3 BAKCJDKEKT III cucreMolo: KOKHa yIaKOBKa MIiCTUTBL F'OTOBI 10 BUKOPUCTaHH
BAKCJIKEKT II cucreMd B 3anakoBaHOMY Grictepi (nakoH MOPOIIKY ‘i (IAKOH, 11O
MICTHTB 5 MJI PO3UMHHHKA, [IONIEPEIHBO 3i0paHyii 3 CHCTEMOIO JUIA PO3BE/IEHHS).

6.6 Oco0. B 300K 3aX0AH s yTHII3aMiT Ta iHIAX PodiT
AJIBEUT npusHayenuii 171 BHYTPilIHbOBEHHOrO BBEICHH niciist pO3BeCHHs npernapary.

Po3Be/lcHHii PO3UHH MOBUHEH OyTH OLIHCHHH Bi3yaJIbHO Ha BIJICYTHICTb TBEPAMX 4ACTHHOK i/abo
3He0apBJICHHS.

TTic/ po3BEICHHA PO3UMH MOBHHEH GyTH YHCTUM, Ge36apBHUM i BiTbHHIA Bil CTOPOHHIX JIOMIIIOK.
- J1151 BREJIEHHS HEOOXi/IHO 3aCTOCOBYBATH HAKOHSTHHK ILIIPULA.

- BUKOPHCTATH MPOTATOM TPBOX TOJMH MiCIIA PO3BEACHHA.

- He 0X0JIOKYBATH TIpenapart micjisi po3BeICHHS.

- Byap-AKnii HEBUKOPUCTAHUH Npenapar 60 cMiTTs Tpeba 3HULLMTH BiATOBIIHO 10 MiCLEBHX
BMMOT.

Pospenenns 3 npuctpoem BAKCJDKEKT 11

- Jlns po3BeleHHs BUKOPHMCTOBYIOTH TiTbKH CTepUIIi30BaHy BOJY JUIA iH €KUIH, B yIIaKOBLi
nepea6ayeHo MPUCTPiM ALl PO3BEACHHS.

- He BUKOPUCTOBYBATH NPHCTPIii BAKCJUKEKT 11, sxwo ctepusibhuil Oap’ep cucrema abo
yYIIaKOBKA TOIKOUKEHi abo € i CTOPOHHI 1e(EKTH.

- Tlorpi6HO AOTPUMYBATUCh NPABHUIT ACCIITUKH.

1. Skmo npenapar 30epiraBcst B XOJIOAMJIBHUKY, Bi3bMiTh A/l
PO3UMHHMKOM 3 XOJIO/IM/IbHUKA | HeXall BOHM J0CATHYTb Ki
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(6mm3pko0 15 °C 125 °C).

2. PerenbHO BUMHIATE PYKH 3 MUJIOM 1 TEMJIOK BOJOKO.

Buanite KpHIeyky 3 (IaKoHIB 3 MOPOIIKOM Ta PO3YUHHHKOM.

4. OuucTiTh NpOOKH 3a JOTIOMOrOK TaMIOHIB 3i cnupToM. [loctaBTe (rakoHM Ha MIACKy
MIOBEPXHIO.

5. 3uimiTh 3axucHe ToKpuTTa 3 ynakoBku npuctocyBaHHs BAKCIDKEKT II, He Topkaioumch
BMicTy ynakoeku (Mai. a). He Buiimaiite BAKCJIDKEKTII 3 ynakoBKH.

6. TlepeBepHiTh yMakoBKY i BCTaBTe MPO3OPHH IIAaCTHKOBHE 3ybeup y mpoOKy drakoHa 3
po34MHHMKOM. Bi3pMiTh ymakoBky 3a kpaii i 3nimite i 3 BAKCIDKEKT II' (man. b). He
Bupasisiite cuniil kosnadok 3 BAKCJDKEKT IL

7. Jlns po3Be/icHHs BHKOPHCTOBYIOTH TUTbKH CTEPHJIBHY BOMY JUIA iH€KIiM i mpucTpii g
pO3BeJIeHHS, WO MpeACTaBICHN B ymakopli. [lepeBepHiTh cHCTEMY 3 BAKCJIKEKT 11,
MPHENHAHOTO 10 (JaKOHy 3 PO3YMHHMKOM TaK, W00 (IakoH ONMHMBCA Haj
NpUCTOCYBaHHAM. BeTapre Ginmii maacTuKoBHi 3yGewb y npobKy ¢akoHa 3 mpemnapaToM
AJIBEWT. BakyyM BTATHe PO3UMHHHUK Yy (JIaKOH 3 IpenapaToM AJIBEUT (Mman. c).

8. OGepexxHo TmepeMilaiiTe 10 MOBHOrO PO3YMHEHHS NpenapaTy. BeBHITHCA, 1O AJIBEUT
PO3YMHMBCS MOBHICTIO, iHAKIIE aKTHBHA PeYOBMHA HE NPO/e Yepe3 PLIbTP MPHCTOCYBAHHS.
[IpenapaT MIBKAKO PO3YMHSETHCS (3BHYANHO MEHIUE, HIXK 3a 1 XBUJIMHY). [Ticnsa po3peneHHA
PO3YMH MOBHHEH GyTH YHCTHM, IIPO30PUM i BibHHMH BiJl CTOPOHHIX JIOMIIIIOK.

MauJ. a Maua. b Maa. C

(V8]

Poseenenns i3 cuctemoro BAKCJDKEKT 1T

- He 3acTocoByBaTH, SKIIO KPHIIKa Ha O11icTepi HE repMeTHYHA.

1. Skuio npenapat 36epiraBcs B X0JI0ANIBHUKY, Bi3bMiTh AJIBEUT nopomok i diakoHu 3
PO3YMHHUKOM 3 XOJOIMIBHIKA i Hexail BOHM JI0CATHYTh KiIMHATHOI TeMrepatypH ( 0113bK0
1876 125%).

2. PerenbHO BUMHIATE PYKH 3 MUJIOM 1 TEMJIOK BOJIOKO.

3. Biakpupatu AJIBEUT wnsaxom Biakpydysanns kpuiuku. Buraraits BAKCJDKEKT IIT 3
Onicrepa.

4. Tlocrasre AJIBEMT Ha niocky MoBepXHIO 3 aMIIy/Iol0 po3uMHHMKa (Man 1). @uakoHu 3
PO3UMHHMKOM MalOTh CHHIO CTpiuKy. He BigpuBaiiTe CHHIA KOBMa4oK, JOKH He Oynere
npoiHhOpMOBaHi 10 KiHIA.

5. OIHOI0O pPYKOIO TPHUMAarO4u AJIBEUT B cuctemi BAKCJDKEKT III, MilHO HaTHCHiTh Ha
(hakoH po34MHHMKA 3 iHIIOro GOKY A0 THX Mip, MOKHM CHCTEMa MIOBHICTIO HE 3pyHHY€EThCA, i
PO3YMHHMK CTikaTuMe y (iakoH 3 AJIBEUT (Man. 2). He HaxuisiiTe cHCTeMY MOKH
nepezada He Oy/ie 3aBEPLIEHOIO.

6. IlepexoHnaiitech, WO Nepejada PO3YMHHMKA 3aBepuieHa. OOEpeKHO NOKPYTH, TOKH BCs
pedoBHHa He po3uMHMThCA. [lepekoHaiTech, 110 IMOPOLIOK AJIBEUT mnoeHicTiO
PO3UMHAETBCSA, B IHIIOMY BHIIaJKy HE BeCh PO3YMHEHMH po3uuH Oyne MPOXO/MTH 4epes

dineTp mpuctporo. [penapar WBMAKO PO3YMHAETECA (K NPABHIIO, MEHII KX 33 xmm{l ]
* /,.“.

ITicns pO3BEACHHA PO34YHH NNOBMHCH 6)"1‘1/1 YHUCTHUM, ITPO3OPHUM 1 BiJIb
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3acTOCYBAaHHA
JIoTpuMyHTECH NIPABUII aCENITHKH

Jlikapcbki 3acobM JUls TapeHTepalbHOro 3aCTOCYBaHHA, MIOBHHHI TNepeBIpATHCh Ha HAasBHICTH
TBEpAMX 4ACTOYOK, Oe3nocepeHbo, 40 BUKOPUCTAHH, AKIIO L€  03BOJIAE pO34HH 1 KOHTEHHEP.
[ToBMHEH 3aCTOCOBYBATHCH TLILKHM IIPO30pHMIA i Ge30apBHUH PO3IHH.

1. Binkpwii cuniii kopnadok 3 BAKCJDKEKT I/ BAKCJUKEKT I1I. He nabupaiite noBitpst y
mnpun. [IpreanaiTe WNpHI 10 BAKCJDKEKT 1/ BAKCJDKEKT II1.

2. TleperepHiTh cuctemy ((h1akoH 3 KOHIEHTPATOM Mae 6yTu 3Bepxy). HabepiTh KOHLEHTpAT Y

LINPUIL, MOBIIBHO NOTATHYBLIN MOPLIEHb.

Bin’enHaiTe MIMpui.

4. TlpuenHaiiTe METEIUK I'OJKM JO IIMPHULA. BBeniTh BHYTpPilIHbOBEHHO. [Ipenapar MoxHa
BBOJMTH 31 MIBUAKICTIO HE Oliblue 10 M 3a XBuIMHY. Ilepen Ta mia 4yac BBEICHHs
npenapary AJIBEWUT tpe6a BHMiplOBaTH 4acTOTy IYJbCY. I[ToBUHHO cTaTUCs CYTTEBE
MiJBMIEHHS YacTOTH MYJbCY, IO 3BHYaWHO HIBHIKO MHUHAE IpH 3HUKEHHI IBUAKOCTI
BBE/IeHHs a00 THMYAaCOBOMY TepepHBaHHi iH’eKuil (1MBHCH [Tynkr 4.4 14.8).

7. BJJACHUK PEECTPAIIIMHOI'O ITIOCBIAYEHHA

(98]

bakcrep Al

[aycrpimrpacce 67

A-1221 Binenb

ABCTpis

8. HOMEP PEECTPAIIITHOI'O MOCBIITYEHHA (b)
EU/1/03/271/001

EU/1/03/271/011

9. JATA IEPIIOI PEECTPAIII / IEPEPEE€CTPAIII

Jlata nepmoro JiuensyBanns: 2 6epesns 2004
JlaTa ocTaHHix 3MiH: 2 Gepesns 2014

10 JATA OCTAHHBLOI'O NEPETJISAY TEKCTY

JletanbHa indopmallis mpo 1eit JTikapchKui 3aci6 10CTyNHa Ha caiiTi €Bporneiicbkoro MeIu4Horo
AreHcTBa http://www.ema.europa.eu.
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1. NAME OF THE MEDICINAL PRODUCT A //5’/7%%71/&?

ADVATE 1000 IU powder and solvent for solution for injection.

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each vial contains nominally 1000 IU human coagulation factor VIII (rDNA), octocog alfa. ADVATE
contains approximately 200 IU per ml of human coagulation factor VIII (rDNA), octocog alfa after
reconstitution.

The potency (International Units) is determined using the European Pharmacopoeia chromogenic
assay. The specific activity of ADVATE is approximately 4,000-10,000 IU/mg protein.

Octocog alfa (human coagulation factor VIII (rDNA)) is a purified protein that has 2332 amino acids.
It is produced by recombinant DNA technology in Chinese hamster ovary (CHO) cells. Prepared
without the addition of any (exogenous) human- or animal-derived protein in the cell culture process,
purification or final formulation.

Excipients with known effect:
0.45 mmol sodium (10 mg) per vial.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Powder and solvent for solution for injection.
Powder: White to off-white friable powder.
Solvent: Clear and colourless solution.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Treatment and prophylaxis of bleeding in patients with haemophilia A (congenital factor VIII
deficiency). ADVATE is indicated in all age groups.

4.2 Posology and method of administration

Treatment should be initiated under the supervision of a physician experienced in the treatment of
haemophilia and with resuscitation support immediately available in case of anaphylaxis.

Posology
The dose and duration of the substitution therapy depend on the severity of the factor VIII deficiency,

on the location and extent of the bleeding and on the patient’s clinical condition.

The number of units of factor VIII is expressed in International Units (IU), which are related to the
WHO standard for factor VIII products. Factor VIII activity in plasma is expressed either as a
percentage (relative to normal human plasma) or in [Us (relative to the international standard for
factor VIII in plasma).

One International Unit (IU) of factor VIII activity is equivalent to that quantity of factor
of normal human plasma.
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On demand treatment

The calculation of the required dose of factor VIII is based on the empirical finding that 1 IU factor
VIII per kg body weight raises the plasma factor VIII activity by 2 IU/dlL. The required dose is
determined using the following formula:

Required units (IU) = body weight (kg) x desired factor VIII rise (%) x 0.5

In case of the following haemorrhagic events, the factor VIII activity should not fall below the given
plasma activity level (in % of normal or IU/dl) in the corresponding period. The following table 1 can
be used to guide dosing in bleeding episodes and surgery:

Table 1 Guide for dosing in bleeding episodes and surgery

Degree of haemorrhage/type | Factor VIII level Frequency of doses (hours)/duration

of surgical procedure required (% or IU/dI) of therapy (days)

Haemorrhage

Early haemarthrosis, muscle 20 —40 Repeat injections every 12 to 24 hours
| bleeding or oral bleeding. (8 to 24 hours for patients under the

age of 6) for at least 1 day, until the
bleeding episode, as indicated by pain,
is resolved or healing is achieved.

More extensive haemarthrosis, | 30 — 60 Repeat injections every 12 to 24 hours
muscle bleeding or haematoma. (8 to 24 hours for patients under the age
of 6) for 3 — 4 days or more until pain
and acute disability are resolved.

Life threatening haemorrhages. | 60 — 100 Repeat injections every 8 to 24 hours
(6 to 12 hours for patients under the age
of 6) until threat is resolved.

Surgery
Minor 30-60 Every 24 hours (12 to 24 hours for
Including tooth extraction. patients under the age of 6), at

least 1 day, until healing is achieved.
Major 80— 100 Repeat injections every 8 to 24 hours

(pre- and postoperative) | (6 to 24 hours for patients under the age
of 6) until adequate wound healing, then
continue therapy for at least

another 7 days to maintain a factor VIII

activity of 30% to 60% (1U/dl).

The dose and frequency of administration should be adapted to the clinical response in the individual
case. Under certain circumstances (e.g. presence of a low-titre inhibitor), doses larger than those
calculated using the formula may be necessary.

During the course of treatment, appropriate determination of plasma factor VIII levels is advised to
guide the dose to be administered and the frequency of repeated injections. In the case of major
surgical interventions in particular, precise monitoring of the substitution therapy by means of plasma
factor VIII activity assay is indispensable. Individual patients may vary in their response to factor
VIII, achieving different levels of in vivo recovery and demonstrating different half-lives.

Prophylaxis
For long-term prophylaxis against bleeding in patients with severe haemophili
are 20 to 40 IU of factor VIII per kg body weight at intervals of 2 to 3 days
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Paediatric population

For on demand treatment dosing in paediatric patients (0 to 18 years of age) does not differ from adult
patients. In patients under the age of 6, doses of 20 to 50 IU of factor VIII per kg body weight 3 to 4
times weekly are recommended for prophylactic therapy.

Method of administration
ADVATE should be administered via the intravenous route. In case of administration by a non health
care professional appropriate training is needed.

The rate of administration should be determined to ensure the comfort of the patient up to a maximum
of 10 ml/min.

After reconstitution, the solution is clear, colourless, free from foreign particles and has a pH
of 6.7 t0 7.3.

For instructions on reconstitution of the medicinal product before administration, see section 6.6.

4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1 or to mouse or
hamster proteins.

4.4  Special warnings and precautions for use

Hypersensitivity
Allergic type hypersensitivity reactions, including anaphylaxis, have been reported with ADVATE.

The product contains traces of mouse and hamster proteins. If symptoms of hypersensitivity occur,
patients should be advised to discontinue use of the product immediately and contact their physician.
Patients should be informed of the early signs of hypersensitivity reactions including hives,
generalised urticaria, tightness of the chest, wheezing, hypotension and anaphylaxis.

In case of shock, standard medical treatment for shock should be implemented.

Inhibitors

The formation of neutralising antibodies (inhibitors) against factor VIII is a known complication in the
management of individuals with haemophilia A. These inhibitors are usually [gG immunoglobulins
directed against the factor VIII procoagulant activity, which are quantified in Bethesda Units (BU) per
ml of plasma using the modified assay. In patients who develop inhibitors to factor VIII, the condition
may manifest itself as an insufficient clinical response. In such cases, it is recommended that a
specialised haemophilia centre be contacted. The risk of developing inhibitors is correlated to the
extent of exposure to factor VIII, the risk being highest within the first 20 exposure days, and to other
genetic and environmental factors. Rarely, inhibitors may develop after the first 100 exposure days.

Cases of recurrent inhibitor (low titre) have been observed after switching from one factor VIII
product to another in previously treated patients with more than 100 exposure days who have a
previous history of inhibitor development. Therefore, it is recommended to monitor all patients
carefully for inhibitor occurrence following any product switch.

In general, all patients treated with coagulation factor VIII should be carefully monitored for the
development of inhibitors by appropriate clinical observations and laboratory tests. If the expected
factor VIII activity plasma levels are not attained, or if bleeding is not controlled with an appropriate
dose, testing for factor VIII inhibitor presence should be performed. In patients with high levels of
inhibitor, factor VIII substitution therapy may not be effective and other therapeutic optiong s )tﬁ?}]:fe
considered. The management of such patients should be directed by physicians with exp Se firthe
care of patients with haemophilia and factor VIII inhibitors.
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Catheter-related complications in treatment
If central venous access device (CVAD) is required, risk of CVAD-related complications including
local infections, bacteremia and catheter site thrombosis should be considered.

Excipient related considerations
After reconstitution this medicinal product contains 0.45 mmol sodium (10 mg) per vial. To be taken
into consideration by patients on a controlled sodium diet.

It is strongly recommended that every time ADVATE is administered to a patient, the name and batch
number of the product are recorded in order to maintain a link between the patient and the batch of the
medicinal product.

Paediatric population:
The listed warnings and precautions apply to both adults and children.

4.5 Interaction with other medicinal products and other forms of interaction

No interaction studies have been performed with ADVATE.

4.6  Fertility, pregnancy and lactation

Animal reproduction studies have not been conducted with factor VIII. Based on the rare occurrence
of haemophilia A in women, experience regarding the use of factor VIII during pregnancy and
breast-feeding is not available. Therefore, factor VIII should be used during pregnancy and breast-
feeding only if clearly indicated.

4.7  Effects on ability to drive and use machines

ADVATE has no influence on the ability to drive and use machines.

4.8 Undesirable effects

Summary of the safety profile

Clinical studies with ADVATE included 418 subjects with at least one exposure to ADVATE

reporting in total 93 adverse drug reactions (ADRs). The ADRs that occurred in the highest frequency
were development of neutralising antibodies to factor VIII (inhibitors), headache and fever.

Hypersensitivity or allergic reactions (which may include angioedema, burning and stinging at the
infusion site, chills, flushing, generalised urticaria, headache, hives, hypotension, lethargy, nausea,
restlessness, tachycardia, tightness of the chest, tingling, vomiting, wheezing) have been observed
rarely and may in some cases progress to severe anaphylaxis (including shock).

Development of antibodies to mouse and/or hamster protein with related hypersensitivity reactions
may be observed.

Patients with haemophilia A may develop neutralising antibodies (inhibitors) to factor VIII. If such
inhibitors occur, the condition will manifest itself as an insufficient clinical response. In such cases, it
is recommended that a specialised haemophilia centre be contacted.

Tabulated summary of adverse reactions
The following table 2 provides the frequency of adverse drug reactions in clinical trials and fromes=====
spontaneous reporting. The table is according to the MedDRA system organ classification (S€ i
Preferred Term Level). A4
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Frequency categories are defined according to the following convention: very common (= 1/10),
common (> 1/100 to < 1/10), uncommon (> 1/1,000 to < 1/100), rare (= 1/10,000 to < 1/1,000), very
rare (< 1/10,000), not known (cannot be estimated from the available data). Within each frequency

grouping, undesirable effects are presented in order of decreasing seriousness.

Table 2 Frequency of adverse drug reactions (ADRs) in clinical trials and from spontaneous reports
MedDRA Standard System Organ Class Adverse reaction Frequency®
Infections and infestations Influenza Uncommon
Laryngitis _ Uncommon
Blood and lymphatic system disorders Factor VIII inhibition® Common
Lymphangitis Uncommon
Immune system disorders Anaphylactic reaction Not known
Hypersensitivity® Not known
Nervous system disorders Headache Common
Dizziness Uncommon
Memory impairment Uncommon
Syncope Uncommon
Tremor Uncommon
Migraine - Uncommon
Dysgeusia Uncommon
Eye disorders Eye inflammation Uncommon
Cardiac disorders Palpitations Uncommon
Vascular disorders Haematoma Uncommon
Hot flush Uncommon
Pallor Uncommon
Respiratory, thoracic and mediastinal Dyspnoea Uncommon
disorders
Gastrointestinal disorders Diarrhoea Uncommon
Abdominal pain upper Uncommon
Nausea Uncommon
Vomiting Uncommon
Skin and subcutaneous tissue disorders Pruritus Uncommon
Rash Uncommon
Hyperhidrosis Uncommon
Urticaria Uncommon
General disorders and administration site Pyrexia Common
conditions Peripheral oedema Uncommon
Chest pain Uncommon
Chest discomfort Uncommon
Chills Uncommon
Feeling abnormal Uncommon
Vessel puncture site haematoma Uncommon
Fatigue Not known
Injection site reaction Not known
Malaise Not known
Investigations Monocyte Count increased Uncommon
Coagulation factor VIII level decreased® Uncommon
Haematocrit decreased Uncommon
Laboratory test abnormal Uncommon
Injury, poisoning and procedural Post procedural complication Uncommon
complications Post procedural haemorrhage Uncommon
Procedural site reaction Uncommon

a)  Calculated based on total number of patients who received ADVATE (418).

b)  The unexpected decrease in coagulation factor VIII levels occurred in one patient during

continuous infusion of ADVATE following surgery (postoperative days 10-14). Haemostasis:
was maintained at all times during this period and both plasma factor VIII levels and ¢gled ' '
rates returned to appropriate levels by postoperative day 15. Factor VIII inhibitor asyaj
performed after completion of continuous infusion and at study terminatign-we

c) ADR explained in the section below.
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Description of selected adverse reactions

Inhibitor Development

Inhibitor development in previously treated patients (PTPs) and in previously untreated patients
(PUPs) has been reported. For details refer to sections 5.1 (Pharmacological properties) and 4.4
(Special warnings and precautions for use).

ADRs specific to residues from the manufacturing process

Of the 229 treated patients who were assessed for antibodies to Chinese hamster ovary (CHO) cell
protein, 3 showed a statistically significant upward trend in titres, 4 displayed sustained peaks or
transient spikes and one patient had both but no clinical symptoms. Of the 229 treated patients who
were assessed for antibodies to murine IgG, 10 showed a statistically significant upward

trend, 2 displayed a sustained peak or transient spike and one patient had both. Four of these patients
reported isolated events of urticaria, pruritus, rash, and slightly elevated eosinophil counts amongst
repeated exposures to the study product.

Hypersensitivity
Allergic type reactions include anaphylaxis and have been manifested by dizziness, paresthesias, rash,

flushing, face swelling, urticaria, and pruritus.

Paediatric population
Other than the development of inhibitors in previously untreated paediatric patients (PUPs), and
catheter-related complications, no age-specific differences in ADRs were noted in the clinical studies.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system

listed in Appendix V.

4.9 Overdose

No symptoms of overdose with recombinant coagulation factor VIII have been reported.

5% PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties
Pharmacotherapeutic group: antihaemorrhagics, blood coagulation factor VIII. ATC code: B02BDO02.

The factor VIII/von Willebrand Factor complex consists of two molecules (factor VIII and von
Willebrand Factor) with different physiological functions. ADVATE contains recombinant
coagulation factor VIII (octocog alfa), a glycoprotein that is biologically equivalent to the factor VIII
glycoprotein found in human plasma.

Octocog alfa is a glycoprotein consisting of 2332 amino acids with an approximate molecular mass

of 280 kD. When infused into a haemophilia patient, octocog alfa binds to endogenous von Willebrand
Factor in the patient’s circulation. Activated factor VIII acts as a Cofactor for activated Factor IX,
accelerating the conversion of Factor X to activated Factor X. Activated Factor X converts
prothrombin to thrombin. Thrombin then converts fibrinogen into fibrin and a clot can be formed.
Haemophilia A is a sex-linked hereditary disorder of blood coagulation due to decreased levels of
factor VIII activity and results in profuse bleeding into joints, muscles or internal organs, either .=
spontaneously or as a result of accidental or surgical trauma. The plasma levels of factor VIII ar o X
increased by replacement therapy, thereby enabling a temporary correction of the factor V 7\{—,")/
deficiency and correction of the bleeding tendency. ¥l
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Inhibitor Development

The immunogenicity of ADVATE was evaluated in previously treated patients. During clinical trials
with ADVATE in 233 paediatric and adult patients [paediatric patients (age 0 —16 years) and adult
patients (age over 16 years)] diagnosed with severe haemophilia A (factor VIII < 1%), with previous
exposure to factor VIII concentrates > 150 days for adults and older children and > 50 days for
children < 6 years of age, one patient developed a low-titre inhibitor (2.4 BU in the modified Bethesda
assay) after 26 exposure days to ADVATE. Follow-up inhibitor tests in this patient after withdrawal
from the study were negative. Across all studies, median exposure to ADVATE was 97.0 exposure
days per subject (range 1 to 709) for previously treated patients. The overall incidence of any factor
VIII inhibitor development (low or high) was 0.4% (1 of 233).

In the completed uncontrolled study 060103, 16 out of 45 (35.6%) of previously untreated patients
with severe haemophilia A (FVIII < 1%) and at least 25 EDs to FVIII developed FVIII inhibitors: 7
(15.6%) subjects developed high-titre inhibitors and 9 (20%) subjects developed low-titre inhibitors, 1
of which was also classified as a transient inhibitor.

Risk factors related to inhibitor development in this study included non-Caucasian ethnicity, family
history of inhibitors and intensive treatment at high dose. within the first 20 EDs. In the 20 subjects
who had none of these risk factors there was no inhibitor development.

Data on Immune Tolerance Induction (ITI) in patients with inhibitors have been collected. Within a
sub-study of PUP-study 060103, ITI-treatments in 11 PUPs were documented. Retrospective chart
review was done for 30 subjects on ITI (study 060703) and collection of Registry data is on-going.

In study 060201 two long-term prophylaxis treatment schemes have been compared in 53 PTPs: an
individualized pharmacokinetic guided dosing regimen (within a range of 20 to 80 IU of factor VIII
per kg body weight at intervals of 72 =+ 6 hours, n=23) with a standard prophylactic dosing regimen
(20 to 40 TU/kg every 48 +6 hours, n=30). The pharmacokinetic guided dosing regimen (according to
a specific formula) was targeted to maintain factor VIII trough levels > 1% at the inter-dosing interval
of 72 hours. The data from this study demonstrate that the two prophylactic dosing regimens are
comparable in terms of reduction of bleeding rate.

The European Medicines Agency has waived the obligation to submit the results of studies with
ADVATE in all subsets of the paediatric population in haemophilia A (congenital factor VIII
deficiency) in "Immune Tolerance Induction (ITI) in patients with haemophilia A (congenital factor
VIII deficiency) who have developed inhibitors to factor VIII" and "treatment and prophylaxis of
bleeding in patients with haemophilia A (congenital factor VIII deficiency)". (see section 4.2 for
information on paediatric use).

5.2 Pharmacokinetic properties

All pharmacokinetic studies with ADVATE were conducted in previously treated patients with severe
to moderately severe haemophilia A (baseline factor VIII <2%). The analysis of plasma samples was
conducted in a central laboratory using a one-stage clotting assay.

A total of 195 subjects with severe haemophilia A (baseline factor VIII < 1%) provided PK parameters
that were included in the Per-Protocol PK analysis set. Categories of these analyses for infants (1
month to <2 years of age), children (2 to <5 years of age), older children (5 to <12 years of age),
adolescents (12 to <18 years of age), and adults (18 years of age and older) were used to summarize
PK parameters, where age was defined as age at time of PK infusion.

77

Table 3 Summary of Pharmacokinetic Parameters of ADVATE per Age Group with severe hafr/pguﬁf'ﬁﬁ}ﬁﬁ"f“
(baseline factor VIII < 1%) X ;

Parameter (mean £ Infants Children Older Children Adolescents
standard deviation) (n=5) (n=30) (n=18) (n=33)

Total AUC 1362.1 = 1180.0 = 1506.6 £530.0 | 1317.1 +438.6

c‘z;’* QK 510
(IU*-h/dl) 311.8 432.7 paRr Ve
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Table 3 Summary of Pharmacokinetic Parameters of ADVATE per Age Group with severe haemophilia A
(baseline factor VIII < 1%)

Parameter (mean * Infants Children Older Children Adolescents Adults
standard deviation) (n=5) (n=30) (n=18) (n=33) (n=109)
Adjusted 22+0.6 1.8+0.4 20+0.5 2.1+0.6 22+0.6
Incremental
Recovery at Cmax
(TU/dL per IU/kg)*
Half-life (h) 9.0+1.5 96+1.7 11.8+3.8 1216532 12.9+43
Maximum Plasma 1105 £ 90.8 +19.1 100.5+25.6 107.6 £ 27.6 111.34:27.1
Concentration Post 30.2
Infusion (1U/d])
Mean Residence 11.0+£2.8 12.0+2.7 15.1+4.7 15.0+5.0 16.2+6.1
Time (h)
Volume of 04+0.1 0.5+0.1 05+0.2 0.6+0.2 05+0.2
Distribution at
Steady State (dl/kg)
Clearance (ml/kg*h) 3.9+0.9 48+1.5 3.8+1.5 4.1+£1.0 8:6+1.2

¢ Calculated as (Cmax - baseline Factor VIII) divided by the dose in IU/kg, where Cmax is the maximal post-
infusion Factor VIII measurement.

The safety and haemostatic efficacy of ADVATE in the paediatric population are similar to that of
adult patients. Adjusted recovery and terminal half-life (t,.) was approximately 20% lower in young
children (less than 6 years of age) than in adults, which may be due in part to the known higher plasma
volume per kilogram body weight in younger patients.

Pharmacokinetic data with ADVATE on previously untreated patients are currently not available.

5.3 Preclinical safety data

Non-clinical data reveal no special hazard for humans based on studies of safety pharmacology, acute
toxicology, repeated dose toxicity, local toxicity and genotoxicity.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Powder

Mannitol

Sodium chloride
Histidine

Trehalose

Calcium chloride
Trometamol
Polysorbate 80
Glutathione (reduced)

Solvent
Sterilised water for injections

6.2 Incompatibilities

In the absence of compatibility studies, this medicinal product must not be mixed with other medicinal
products or solvents.
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6.3  Shelf life
2 years.

After reconstitution, from a microbiological point of view, the product should be used immediately.
However, chemical and physical in-use stability has been demonstrated for 3 hours at 25 °C.

During the shelf life, the product may be kept at room temperature (up to 25 °C) for a single period not
exceeding 6 months. The end of the 6 months storage at room temperature should be recorded on the
product carton. The product may not be returned to refrigerated storage again.

6.4 Special precautions for storage

Store in a refrigerator (2 °C — 8 °C).

Do not freeze.

ADVATE with BAXJECT II device: Keep the product vial in the outer carton in order to protect from
light.

ADVATE in BAXJECT III system: Keep the sealed blister in the outer carton in order to protect from.
light.

For storage conditions after reconstitution of the medicinal product, see section 6.3.
6.5 Nature and contents of container

Both the powder vial and the vial containing 5 ml solvent are of type I glass closed with chlorobutyl
rubber stoppers. The product is provided in one of the following configurations:

- ADVATE with BAXJECT II device: Each pack contains a powder vial, a vial containing 5 ml
solvent and a device for reconstitution (BAXJECT II).

- ADVATE in BAXJECT III system: Each pack contains a ready to use BAXJECT III system in
a sealed blister (the powder vial and the vial containing 5 ml solvent are preassembled with the
system for reconstitution).

6.6 Special precautions for disposal and other handling

ADVATE is to be administered intravenously after reconstitution of the product.

The reconstituted solution should be inspected visually for any foreign particulate matter and/or
discoloration.

After reconstitution the solution should be clear, colourless and free from foreign particles.

Do not use solutions that are cloudy or have deposits.

- For administration the use of a luer-lock syringe is required.

- Use within three hours after reconstitution.

- Do not refrigerate the preparation after reconstitution.

- Any unused medicinal product or waste material should be disposed of in accordance with local
requirements.

Reconstitution with the BAXJECT II device

- For reconstitution use only the sterilised water for injections and the reconstitution device
provided in the pack.

. Do not use if the BAXJECT II device, its sterile barrier system or its packaging is damaged or
shows any sign of deterioration.

- Aseptic Technique should be used

2 Wash your hands thoroughly using soap and warm water.
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Remove caps from powder and solvent vials.

Cleanse stoppers with alcohol swabs. Place the vials on a flat clean surface.

Open the package of BAXJECT II device by peeling away the paper lid without touching the

inside (Fig. a). Do not remove the device from the package. Do not use if the BAXJECT II

device, its sterile barrier system or its packaging is damaged or shows any sign of deterioration.

6. Turn the package over and insert the clear plastic spike through the solvent stopper. Grip the
package at its edge and pull the package off BAXJECT II (Fig. b). Do not remove the blue cap
from the BAXJECT II device.

7 For reconstitution only the sterilised water for injections and the reconstitution device provided
in the pack should be used. With BAXJECT II attached to the solvent vial, invert the system so
that the solvent vial is on top of the device. Insert the white plastic spike through the ADVATE
powder stopper. The vacuum will draw the solvent into the ADVATE powder vial (Fig. c).

8. Swirl gently until all material is dissolved. Be sure that the ADVATE powder is completely

dissolved, otherwise not all reconstituted solution will pass through the device filter. The

product dissolves rapidly (usually in less than 1 minute). After reconstitution the solution should
be clear, colourless and free from foreign particles.

W B W

Fig. a ' Fig. b A Fig. c
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Reconstitution with the BAXJECT [II system
- Do not use if the lid is not completely sealed on the blister

i If the product is still stored in a refrigerator, take the sealed blister (contains powder and solvent
vials preassembled with the system for reconstitution) from the refrigerator and let it reach room
temperature (between 15 °C and 25 °C).

2 Wash your hands thoroughly using soap and warm water.

3. Open the ADVATE package by peeling away the lid. Remove the BAXJECT III system from
the blister.

4. Place the ADVATE on a flat surface with the solvent vial on top (Fig. 1). The solvent vial has a
blue stripe. Do not remove the blue cap until instructed in a later step.

S With one hand holding the ADVATE in the BAXJECT III system, press down firmly on the
solvent vial with the other hand until the system is fully collapsed and the solvent flows down
into the ADVATE vial (Fig. 2). Do not tilt the system until the transfer is complete.

6. Verify that the solvent transfer is complete. Swirl gently until all material is dissolved. Be sure
that the ADVATE powder is completely dissolved, otherwise not all reconstituted solution will
pass through the device filter. The product dissolves rapidly (usually in less than 1 minute).
After reconstitution the solution should be clear, colourless and free from foreign particles.
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Fig. 3

Administration
Use Aseptic Technique

Parenteral medicinal products should be inspected for particulate matter prior to administration,
whenever solution and container permit. Only a clear and colourless solution should be used.

1. Remove the blue cap from BAXJECT II / BAXJECT III. Do not draw air into the syringe.
Connect the syringe to BAXJECT 11/ BAXJECT IIL.

2 Invert the system (the vial with the reconstituted solution has to be on top). Draw the

reconstituted solution into the syringe by pulling the plunger back slowly.

Disconnect the syringe.

4. Attach a butterfly needle to the syringe. Inject intravenously. The solution should be
administered slowly, at a rate as determined by the patient’s comfort level, not to exceed 10 ml
per minute. The pulse rate should be determined before and during administration of ADVATE.
Should a significant increase occur, reducing the rate of administration or temporarily
interrupting the injection usually allows the symptoms to disappear promptly (see
sections 4.4 and 4.8).

(U%)

7 MARKETING AUTHORISATION HOLDER
Baxter AG

Industriestrasse 67

A-1221 Vienna

Austria

8. MARKETING AUTHORISATION NUMBER(S)
EU/1/03/271/003

EU/1/03/271/013

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION
Date of first authorisation: 02 March 2004

Date of latest renewal: 02 March 2014

10. DATE OF REVISION OF THE TEXT =
«f/"ff

Agency http://www.ema.europa.eu.

lBeHTudikauifnmn

' 2
34 , <0a 38004200




